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Buffalo Inc. FCC ID: FDI-09102036-0

GENERAL INFORMATION

Product Description for Equipment Under Test (EUT)

This BACL measurement and test report has been prepared on behalf of Buffalo Inc.’s product, FCC ID:
FDI-09102036-0, model: WLI-CB-AG300N is an Air Station Nfiniti High Speed Mode Wireless Notebook
Adapter designed to connect to the PCII or PCIII slot commonly found in notebook style PCs. It also
features Buffalo's exclusive Air Station One-Touch Secure System (AOSS) technology, which enables
user to setup secure wireless connections to an AOSS-enabled Router. The EUT features 32-Bit card bus
technology and 270 Mbps wireless data capability.

This network adapter supports IEEE 802.11a, 802.11b, 802.11g and 802.11n (1.0 Draft) wireless networks.
This allows a notebook computer to access the Internet, e-mail, video and transfer files etc. wirelessly.

* The test data gathered are from a production sample which is provided by the manufacturer with the serial
number: NK-3763.

EUT Photo

Additional EUT photos in Exhibit C

Mechanical Description

The Buffalo Inc. product, model number: WLI-CB-AG300N measures approximately 122 mm (L) x 54
mm (W) x 4.3 mm (H). The EUT operates at the frequency range of 2412- 2462 MHz (802.11b/g/n) and
5180-5320 MHz (802.11a/n).

Objective

This type approval report is prepared on behalf of Buffalo Inc. in accordance with Part 2, Subpart J, Part
15, Subparts A, B and C of the Federal Communication Commissions rules.

The objective is to determine compliance with FCC rules for Output Power, Antenna Requirements, 6 dB
Bandwidth, and power spectral density, 100 kHz Bandwidth of Band Edges Measurement, Conducted and
Radiated Spurious Emissions.
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Related Submittal(s)/Grant(s)

No Related Submittals.

Test Methodology

All measurements contained in this report were conducted in accordance with ANSI C63.4-2003,
American National Standard for Methods of Measurement of Radio-Noise Emissions from Low-Voltage
Electrical and Electronic Equipment in the range of 9 kHz to 40 GHz.

Measurement Uncertainty

All measurements involve certain levels of uncertainties, especially in field of EMC. The factors
contributing to uncertainties are spectrum analyzer, cable loss, antenna factor calibration, antenna
directivity, antenna factor variation with height, antenna phase center variation, antenna factor frequency
interpolation, measurement distance variation, site imperfections, mismatch (average), and system
repeatability.

Based on NIS 81, The Treatment of Uncertainty in EMC Measurements, the values range from +2.0 for
Conducted Emissions tests and +4.0 dB for Radiated Emissions tests are the most accurate estimates
pertaining to uncertainty of EMC measurements at BACL.

Detailed instrumentation measurement uncertainties can be found in BACL report QAP-018.

All radiated and conducted emissions measurement was performed at Bay Area Compliance Laboratory,
Corp. The radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Test Facility

The Test site used by BACL Corp. to collect radiated and conducted emissions measurement data is
located at it’s facility in Sunnyvale, California, USA.

Test site at BACL has been fully described in reports submitted to the Federal Communication
Commission (FCC) and Voluntary Control Council for Interference (VCCI). The details of these reports
has been found to be in compliance with the requirements of Section 2.948 of the FCC Rules on February
11 and December 10, 1997 and Article 8 of the VCCI regulations on December 25, 1997. The facility also
complies with the radiated and AC line conducted test site criteria set forth in ANSI C63.4-2003.

The Federal Communications Commission and Voluntary Control Council for Interference have the
reports on file and is listed under FCC registration number: 90464 and VCCI Registration No.: C-1298 and
R-1234. The test site has been approved by the FCC and VCCI for public use and is listed in the FCC
Public Access Link (PAL) database.

Additionally, BACL is a National Institute of Standards and Technology (NIST) accredited laboratory,
under the National VVoluntary Laboratory Accredited Program (Lab Code 200167-0). The current scope of
accreditations can be found at http://ts.nist.gov/ts/htdocs/210/214/scopes/2001670.htm
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SYSTEM TEST CONFIGURATION

Justification

The host system was configured for testing according to ANSI C63.4-2003.

The EUT was tested in the testing mode to represent worst-case results during the final qualification test.

The worst-case data rates are determined to be as follows for each mode based upon investigation by
measuring the average power, peak power and PPSD across all data rates bandwidths, and modulations.

EUT Exercise Software

The EUT is programmed with the following data rate settings that were used during testing:

For 20MHz rate/channel:

2412MHz 2437TMHz 2462MHz
802.11b Datarate  11Mbps 11Mbps 11Mbps
802.11g Datarate ~ 54Mbps 54Mbps 54Mbps
802.11n Datarate  MCS11 MCS11 MCS11
For 40MHz rate/channel:

2412MHz 2437MHz 2462MHz
802.11b Datarate ~ 11Mbps 11Mbps 11Mbps

2422MHz 2437TMHz 2452MHz
802.11g Datarate ~ 54Mbps 54Mbps 54Mbps
802.11n Datarate  MCS15 MCS15 MCS15

Special Accessories

There were no special accessories were required, included, or intended for use with EUT during these tests.

Equipment Modifications

No modifications were made to the EUT.

Local Support Equipment List and Details

Manufacturer Description Model Serial Number
IBM Laptop T42 23736UU
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SUMMARY OF TEST RESULTS

Results reported relate only to the product tested.

FCC RULES DESCRIPTIONOF TEST RESULT
. Compliant
§15'22%S()%) () RF Exposure Please refer to
82. SAR report
§15.203 Antenna Requirement Compliant
§15.207 (a) Conducted Emissions Compliant
§2.1051 & 815.247(d) Spurious Emissions at Antenna Port Compliant
815.205 Restricted Band Compliant
§15.209 (a) & . . . .
§15.247(C) Radiated Spurious Emissions Compliant
8§15.247 (a)(2) 6 dB Bandwidth Compliant
§15.247 (b)(3) Maximum Peak Output Power Compliant
§ 15.247 (c) 100 kHz Bandwidth of Frequency Band Edge Compliant
§15.247 (d) Power Spectral Density Compliant
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§15.203 - ANTENNA REQUIREMENT

Applicable Standard

According to § 15.203, an intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be considered
sufficient to comply with the provisions of this Section. The manufacturer may design the unit so that a
broken antenna can be replaced by the user, but the use of a standard antenna jack or electrical connector is
prohibited.

And according to § 15.247 (b) (4), if transmitting antennas of directional gain greater than 6 dBi are used
the power shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Result: The antennas for this device are three integral antennas built in PCB board with the gain of
Antenna A 2.8 dBi 2.4GHz, -2.1 dBi 5.2GHz;

Antenna B 1.3 dBi 2.4GHz, -2.0 dBi 5.2GHz;
Antenna C 0.1 dBi 2.4GHz, -0.4 dBi 5.2GHz.
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§15.207 - CONDUCTED EMISSIONS

Section 15.207 Conducted limits:

For an intentional radiator that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies within
the band 150 kHz to 30 MHz shall not exceed the limits in the following table, as measured using a 50
MH/50 ohms line impedance stabilization network (LISN). Compliance with the provisions of this
paragraph shall be based on the measurement of the radio frequency voltage between each power line and
ground at the power terminal. The lower limit applies at the boundary between the frequency ranges.

Frequency of Emission (MHZz) Conducted Limit (dBuV)
Quasi-peak Average
0.15-0.5
0.5-5 66 to 56 * 56 to 46 *
5.30 56 46
60 50

* Decreases with the logarithm of the frequency.

Test Setup

The measurement was performed at shielded room, using the setup per ANSI C63.4 — 2003 measurement
procedure. The specification used was FCC Class B limits.

External 1/O cables were draped along the edge of the test table and bundle when necessary.

The EUT was connected with LISN-1.

Test Equipment List and Details

Manufacturer Description Model Serial Number | Calibration Date
Rohde & Schwarz | Atrtificial-Mains Network ESH2-Z5 871884/039 2005-11-14
Rohde & Schwarz EMI Test Receiver ESCS30 100176 2006-03-13

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.
Test Procedure

During the conducted emissions test, the power cord of the EUT was connected to the mains outlet of the
LISN-1.

Maximizing procedure was performed on the six (6) highest emissions of the EUT.

All data was recorded in the peak detection mode, quasi-peak and average. Quasi-Peak readings are
distinguished with a “QP”. Average readings are distinguished with an “Ave”.
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Test Setup Diagram

Conducted Emissions

LISN 1

A
Lapto
EUT ptop
=
o
5
Non-Conducting Table
80 cm Above Ground Plane
Y
< | I Ny,
~ 1 1.5 Meters I ~
Environmental Conditions
Temperature: 20°C-23°C
Relative Humidity: 30% - 63%
ATM Pressure: 1011mbar - 1019 mbar

*The testing was performed by Oscar Au from 2006-10-30 to 2006-11-22

Summary of Test Results

According to the recorded data in following table, the EUT complied with the FCC standard’s conducted
emissions limits for Class B devices, with the worst margin reading of:

-12.0 dB at 0.205MHz in the Neutral conductor mode
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120V/60 Hz Line:

80T
70T
. \ FCC 15 Voltage on Mains Class B QP
F~—_ .

> 50+ > FCC 15 Voltage on Mains Class B AV,

& I

% 40 + .

- 30T L 4

L
20 1
10 1
]?50k ' 360 460 560 ' 860 II;/I 2I;/I 3l'\/I 4I;/I SI;/I 6 ' 8 10'M 20'M 3dM
Frequency in Hz
QP Measurements

Frequency Quasi Peak Line Cé)g;g?rt]ed Limit Margin
(MH2) (dBpV) (@B) g (dBpV) (dB)
0.2050 51.1 Conductor 0.2 63.4 -12.3
0.2850 39.7 Conductor 0.2 60.7 -21.0
0.8090 318 Conductor 0.3 56.0 -24.2
1.1690 29.5 Conductor 0.3 56.0 -26.5
0.6810 26.3 Conductor 0.3 56.0 -29.7
1.3690 24.4 Conductor 0.2 56.0 -31.6

Average Measurements

Frequency Average Line C;;g(i:;ed Limit Margin
(MHz2) (dBuV) (@B) g (dBuV) (dB)
0.2090 37.8 Conductor 0.2 53.2 -15.5
0.8090 29.1 Conductor 0.3 46.0 -16.9
1.1690 27.2 Conductor 0.3 46.0 -18.8
0.3050 27.7 Conductor 0.2 50.1 -22.4
0.6810 23.2 Conductor 0.3 46.0 -22.8
1.3690 21.0 Conductor 0.2 46.0 -25.0
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120V/60 Hz Neutral:

80T

70T

FCC 15 Voltage on Mains Class B QP

P~ .
> 50t 0\ FCC 15 Voltage on Mains Class B AV
oy
o
= 40t -
e
g
30t '3 'Y .
L
201
101
150k 300 400 500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Measurement Quasi-Peak Detector
Frequency Quasi Peak Line C;g;g(;ﬁ;d Limit Margin
(MHz) (dBpV) (@B) (dBuV) (dB)
0.205000 51.4 N 0.2 63.4 -12.0
0.309000 40.0 N 0.2 60.0 -20.0
0.409000 29.3 N 0.4 57.7 -28.4
0.809000 27.9 N 0.3 56.0 -28.1
1.169000 26.7 N 0.3 56.0 -29.3
1.369000 21.9 N 0.2 56.0 -34.1
Final Measurement Average Detector
Frequency Average Line Cl_ggg?rt]zd Limit Margin
(MHz) (dBuV) (dB) (dBpVv) (dB)
0.205000 39.3 N 0.2 53.4 -14.1
0.809000 24.8 N 0.3 46.0 -21.2
1.169000 24.3 N 0.3 46.0 -21.7
0.309000 28.1 N 0.2 50.0 -21.9
0.413000 21.2 N 0.4 47.6 -26.4
0.681000 18.7 N 0.3 46.0 -27.3
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§2.1051 & §15.247(d) - SPURIOUS EMISSIONS AT ANTENNA TERMINALS

Applicable Standard

For 815.247(d) in any 100 kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement, provided the transmitter demonstrates compliance with the peak conducted power limits.

Requirements: CFR 47, §2.1051.

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in §2.1057.

Measurement Procedure

The RF output of the EUT was connected to a spectrum analyzer through appropriate attenuation. The
resolution bandwidth of the spectrum analyzer was set at 100 kHz. Sufficient scans were taken to show any
out of band emissions up to 10" harmonic.

Equipment Lists

Manufacturer Description Model Serial Number | Calibration Date

Agilent Analyzer, Spectrum E4446A US44300386 2006-03-06

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Test Setup Diagram

Spectrum
EUT Analyzer

Environmental Conditions

Temperature: 20°C-23°C
Relative Humidity: 30% - 63%
ATM Pressure: 1011mbar - 1019 mbar

*The testing was performed by Oscar Au from 2006-10-30 to 2006-11-22

Measurement Result:

Please refer to following pages for plots of spurious emissions.
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§15.205 & 815.209 & §15.247(c) - RADIATED SPURIOUS EMISSIONS

Applicable Standard

As per 15.35(d): Unless otherwise specified, on any frequency or frequencies above 1000 MHz, the
radiated emission limits are based on the use of measurement instrumentation employing an average
detector function. Unless otherwise specified, measurements above 1000 MHz shall be performed using a
minimum resolution bandwidth of 1 MHz.

As per 15.209(a): Except as provided elsewhere in this Subpart, the emissions from an intentional radiator
shall not exceed the field strength levels specified in the following table

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30 - 88 100** 3
88 - 216 150** 3
216 - 960 200** 3
Above 960 500 3

** Except as provided in paragraph (g), fundamental emissions from intentional radiators operating under

this Section shall not be located in the frequency bands 54-72 MHz, 76-88 MHz, 174-216 MHz or 470-806
MHz. However, operation within these frequency bands is permitted under other sections of this Part, e.g.,
Sections 15.231 and 15.241.

As per 15.247(c)(1)(i): Systems operating in the 2400-2483.5 MHz band that are used exclusively for
fixed, point-to-point operations may employ transmitting antennas with directional gain greater than 6 dBi
provided the maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3
dB that the directional gain of the antenna exceeds 6 dBi.

As Per 15.205(a) except as show in paragraph (d) of this section, only spurious emissions are permitted in

any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 — 0.110 16.42 — 16.423
0.495 — 0.505 16.69475 — 16.69525 960 — 1240 4.5-5.15
1300 — 1427 5.35-5. 46
21735 - 2.1905 255 - 2567
1435 — 1626.5 725- 7.75
4125 - 4.128 37.5-38.25
1645.5 — 1646.5 8.025-8.5
417725 - 417775 73— 746
1660 — 1710 90— 92
4.20725 — 4.20775 748 - 752
1718.8 — 1722.2 93- 95
6.215—6.218 108 — 121.94
2200 — 2300 106- 12.7
6.26775 — 6.26825 123138
2310 — 2390 13.25-13.4
6.31175 — 6.31225 149.9 - 150.05
2483.5 — 2500 14.47 145
8.291 — 8.204 156.52475 — 156.52525
2690 — 2900 15.35 - 16.2
8.362 — 8.366 156.7 — 156.9
3260 — 3267 17.7-214
8.37625 — 8.38675 162.0125 —167.17
3.332-3.339 22.01 - 23.12
8.41425 — 8.41475 167.72 — 173.2
33458 - 3 358 23.6—24.0
12.29 - 12.293 240 — 285 2800 — 4.400 IR
12.51975 — 12.52025 3223354 : : VT
1257675 — 12.57725 399.9 - 410 o e
13.36 — 13.41 608 — 614 :
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Test Setup

The radiated emissions tests were performed in the 3-meter open area test site, using the setup in
accordance with ANSI C63.4-2003. The specification used was the FCC 15 Subpart C limits.

The spacing between the peripherals was 10 centimeters.

External /O cables were draped along the edge of the test table and bundle when necessary.

Test Equipment List and Details

Manufacturer Description Model Serial Number Cal Date
Sonoma Instruments Pre amplifier 317 260408 2006-03-02
Agilent Pre amplifier 8449B 3008A01978 2006-08-10
Sunol Science Corp | Combination Antenna JB3 Antenna A020106-3 2006-02-14
Rohde & Schwarz EMI Test Receiver | ESCI 1166.595 0K03 20-174821 2006-02-24
Sunol Science Corp System Controller SoV 113005-1 N/R
Agilent Spectrum Analyzer E4446A US44300386 2006-03-06
ARA Antenna Horn DRG-118/A 1132 2006-08-17
Agilent Spectrum Analyzer 8565EC 3946A00131 2006-01-11
Rohde & Schwarz Spectrum Analyzer FSEM DE23840 2005-12-21

* Statement of Traceability: BACL attests that all calibrations have been performed per the NVLAP requirements,
traceable to NIST.
Test Procedure

For the radiated emissions test, the EUT, and all support equipment power cords was connected to the AC
floor outlet.

Maximizing procedure was performed on the highest emissions to ensure that the EUT complied with all
installation combinations.

The EUT is set 3 meter away from the testing antenna, which is varied from 1-4 mete, and the EUT is
placed on a turntable, which is 0.8 meter above ground plane, the table shall be rotated for 360 degrees to
find out the highest emission. The receiving antenna should be changed the polarization both of horizontal
and vertical.
The spectrum analyzer or receiver is set as:
Below 1000MHz:

RBW =100 kHz / VBW = 300 kHz / Sweep = Auto
Above 1000MHz:

(1) Peak: RBW = 1MHz / VBW = 1MHz / Sweep = Auto
(2) Average: RBW = 1MHz / VBW = 10Hz / Sweep = Auto
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Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Factor, and subtracting the
Amplifier Gain from the Amplitude reading. The basic equation is as follows:

Corrected Amplitude = Indicated Reading + Antenna Factor + Cable Factor - Amplifier Gain
The “Margin” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, a margin of -7dB means the emission is 7dB below the maximum limit.
The equation for margin calculation is as follows:

Margin = Corrected Amplitude - FCC Limit

Test Setup Diagram

EUT

Non-Conducting Table 1.0 Meter

80 cm Above Ground Plane

<« 1.5 MeterS———— > vy

Environmental Conditions

Temperature: 20°C-23°C
Relative Humidity: 30% - 63%
ATM Pressure: 1011mbar - 1019 mbar

*The testing was performed by Oscar Au from 2006-10-30 to 2006-11-22
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Summary of Test Results

According to the data hereinafter, the EUT complied with the FCC Title 47, Part 15, Subpart C, section
15.205, 15.209 and 15.247, and had the worst margin of:

802.11b: 20MHz rate/channel

-1.3 dB at 7236.0000 MHz in the Vertical polarization for Low Channel, 1GHz — 25GHz
-1.0 dB at 7311.0000 MHz in the Vertical polarization for Middle Channel, 1GHz — 25GHz
-1.0 dB at 9848.0000 MHz in the Horizontal polarization for High Channel, 1GHz — 25GHz

802.11b: 40MHz rate/channel

-1.8 dB at 7236.0000 MHz in the Vertical polarization for Low Channel, 1GHz — 25GHz
-1.1 dB at 7341.0000 MHz in the Vertical polarization for Middle Channel, 1GHz — 25GHz
-2.3 dB at 4924.0000 MHz in the Horizontal polarization for High Channel, 1GHz — 25GHz

802.119: 20MHz rate/channel

-5.8 dB at 7236.0000 MHz in the Vertical polarization for Low Channel, 1GHz — 25GHz
-1.9 dB at 4874.0000 MHz in the Horizontal polarization for Middle Channel, 1GHz — 25GHz
-11 dB at 7386.0000 MHz in the Vertical polarization for High Channel, 1GHz — 25GHz

802.11g: 40MHz rate/channel

-18.4 dB at 4844.0000 MHz in the Horizontal polarization for Low Channel, 1GHz — 25GHz
-1.8 dB at 7311.0000 MHz in the Vertical polarization for Middle Channel, 1GHz — 25GHz
-17.6 dB at 4904.0000 MHz in the Horizontal polarization for High Channel, 1GHz — 25GHz

802.11n: 20MHz rate/channel

-10.1 dB at 7236.0000 MHz in the Vertical polarization for Low Channel, 1GHz — 25GHz
-0.9 dB at 7311.0000 MHz in the Vertical polarization for Middle Channel, 1GHz — 25GHz
-14.1 dB at 7386.0000 MHz in the Horizontal polarization for High Channel, 1GHz — 25GHz

802.11n: 40MHz rate/channel

-13.7 dB at 4844.0000 MHz in the Horizontal polarization for Low Channel, 1GHz — 25GHz
-1.3 dB at 7311.0000 MHz in the Vertical polarization for Middle Channel, 1GHz — 25GHz
-15.2 dB at 4924.0000 MHz in the Horizontal polarization for High Channel, 1GHz — 25GHz
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Radiated Emissions Test plot & data:
Primary scan 30MHz -1GHz

Frequency | Quasi Peak ST el CaieeE Limit Margin
height Polarity position Reading
MHz dBuVv/m dBuVv/m dB
(MH2) | (dBpv/m) (cm) (deg) (0B) (dByV/m) (dB)
669.392500 27.0 100.0 \Y/ 115.0 -15.7 46.0 -19.0
803.252500 26.5 102.0 \Y/ 248.0 -14.0 46.0 -19.5
640.008750 25.2 101.0 H 347.0 -16.1 46.0 -20.8
439.987500 23.9 156.0 \Y/ 137.0 -19.1 46.0 -22.1
480.000000 23.9 116.0 \Y/ 122.0 -18.3 46.0 -22.1
767.297500 15.2 101.0 H 10.0 -13.9 46.0 -30.8
27
60T
FCC Part 15 Class B Electric Field Strength- QP+AV
501
£ | :
S 40
=1
3
% 30t
g + e TS4EE
20+
>
10T
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Frequency in Hz
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802.11b: 20MHz rate/channel

Low channel
Frequen Readin Direction | Height | Polar. e || (el Amplifier CanlEElen Limit i

T\C/II I-Tz Y d Igu(\j//rg Deeg re?e I\/(Iee?er I-?/av I;aé:/trcr)]r I(;);S g B dFBaLc\t/c;rrn dBuV/m M Zg " CEmmES
2412.0000 112.9 40 15 \Y 28.7 2.7 35.8 108.4 - - Fund/Peak
2412.0000 118.0 300 15 h 28.7 2.7 35.8 113.5 - - Fund/Peak
2412.0000 105.1 40 15 v 28.7 2.7 35.8 100.6 - - Ave
2412.0000 109.8 300 15 h 28.7 2.7 35.8 105.3 - - Ave
7236.0000 46.1 173 1.6 v 36.7 4.8 34.9 52.7 54 -1.3 | Ave
4824.0000 48.9 211 15 \Y 32.5 3.8 34.8 50.4 54 -3.6 | Ave
4824.0000 48.1 66 1.3 h 32.5 3.8 34.8 49.6 54 -4.4 | Ave
7236.0000 41.6 218 1.6 h 36.7 4.8 34.9 48.2 54 -5.8 | Ave
9648.0000 38.3 220 15 v 38.1 5.5 36.9 45.0 54 -9.0 | Ave
7236.0000 57.1 173 1.6 \Y 36.7 4.8 34.9 63.7 74 -10.3 | Peak
9648.0000 36.9 220 14 h 38.1 5.5 36.9 43.6 54 -104 | Ave
4824.0000 60.5 211 15 Y 32.5 3.8 34.8 62.0 74 -12.0 | Peak
4824.0000 59.8 66 13 h 32.5 3.8 34.8 61.3 74 -12.7 | Peak
7236.0000 53.1 218 1.6 h 36.7 4.8 34.9 59.7 74 -14.3 | Peak
9648.0000 47.3 220 15 \Y 38.1 5.5 36.9 54.0 74 -20.0 | Peak
9648.0000 46.8 220 14 h 38.1 5.5 36.9 53.5 74 -20.5 | Peak

Mid channel

. R . Antenna | Cable - Correction At -

IO | Gonting | Dpcetn | femnt | Fo | Factor | o | ATBLTET | Zpmar | (L | MEOT | comman
2437.0000 113.3 225 1.3 v 28.7 2.7 35.8 108.8 - - Fund/Peak
2437.0000 118.3 270 15 h 28.7 2.7 35.8 113.8 - - Fund/Peak
2437.0000 105.5 225 1.3 v 28.7 2.7 35.8 101.0 - - Ave
2437.0000 110.7 270 15 h 28.7 2.7 35.8 106.2 - - Ave
7311.0000 46.6 356 1.3 v 36.7 4.8 35.1 53.0 54 -1.0 | Ave
7311.0000 42.4 70 14 h 36.7 4.8 35.1 48.8 54 -5.2 | Ave
4874.0000 46.8 200 1.3 \ 32.5 3.8 34.8 48.3 54 -5.7 | Ave
4874.0000 45.8 220 14 h 32.5 3.8 34.8 47.3 54 -6.7 | Ave
9748.0000 39.5 220 14 h 38.1 5.6 36.7 46.6 54 -74 | Ave
9748.0000 38.7 200 1.6 \Y 38.1 5.6 36.7 45.8 54 -8.2 | Ave
7311.0000 56.3 356 1.3 v 36.7 4.8 35.1 62.7 74 -11.3 | Peak
4874.0000 58.5 200 1.3 v 32.5 3.8 34.8 60.0 74 -14.0 | Peak
4874.0000 58.1 220 14 h 32.5 3.8 34.8 59.6 74 -14.4 | Peak
7311.0000 52.5 70 14 h 36.7 4.8 35.1 58.9 74 -15.1 | Peak
9748.0000 48.2 220 14 h 38.1 5.6 36.7 55.3 74 -18.7 | Peak
9748.0000 47.8 200 1.6 v 38.1 5.6 36.7 54.9 74 -19.1 | Peak
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High channel

Frequency Reading | Direction | Height | Polar. A;;spo nra Clﬁl;)sle Amplifier Cc::rggfgiron Limit Margin c t
MHz dBuV/m Degree Meter | H/V dB/m dB dB dBUV/m dBuV/m dB omments
2462.0000 108.0 80 15 v 28.7 2.7 35.8 103.5 - - Fund/Peak
2462.0000 113.5 280 15 h 28.7 2.7 35.8 109.0 - - Fund/Peak
2462.0000 100.3 80 15 v 28.7 2.7 35.8 95.8 - - Ave
2462.0000 105.7 280 15 h 28.7 2.7 35.8 101.2 - - Ave
9848.0000 46.3 210 1.0 h 38.1 5.6 37.0 53.0 54 -1.0 | Ave
7386.0000 46.5 223 15 h 36.7 4.8 35.1 52.9 54 -1.1 | Ave
4924.0000 51.3 200 1.7 v 32.5 3.9 35.0 52.7 54 -1.3 | Ave
4924.0000 51.3 35 1.0 h 32.5 3.9 35.0 52.7 54 -1.3 | Ave
7386.0000 45.3 180 1.7 v 36.7 4.8 35.1 51.7 54 -2.3 | Ave
7386.0000 61.9 223 15 h 36.7 4.8 35.1 68.3 74 -5.7 Peak
4924.0000 63.9 200 1.7 v 32.5 3.9 35.0 65.3 74 -8.7 Peak
7386.0000 58.8 180 1.7 \Y 36.7 4.8 35.1 65.2 74 -8.8 Peak
9848.0000 56.3 210 1.0 h 38.1 5.6 37.0 63.0 74 -11.0 | Peak
9848.0000 35.7 230 1.7 \ 38.1 5.6 37.0 42.4 54 -11.6 | Ave
4924.0000 60.3 35 1.0 h 32.5 3.9 35.0 61.7 74 -12.3 | Peak
9848.0000 46.3 230 1.7 \% 38.1 5.6 37.0 53.0 74 -21.0 | Peak
Restricted band edge
Low channel
Peak, Horizontal
ATTEN 18dB MKR 66.33dB |- u
RL g2.5dB | u 18dB~” 2.38587CH=
[
L T
WMWWWMMW
1]
24
START 2.31888GH= STOP 2.39888GH=
RBH 1.8MH=z UBMW 1L.BMH= SHFP 58.8n=
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Buffalo Inc.

FCC ID: FDI-09102036-0

Average, Horizontal

ATTEN

1ade

HKER 32.67dB |~ u
RL 82.5dB | u 1ade” 2.39888GH=
1]
FANEN A N
R
START 2.31888GH= STOP 2.39888GH=
REH 1.8MH=z =*UBH 18H=z SHP 28.8s5ec
Peak, Vertical
ATTEN 18dB MKR 64.58dB —~ u
RL 82.5dB}__. L} 18dB~ 2.38573GH=
£
A L, J-‘”'J
o WFJ TIPSR P VNN WY SR T e
R
START 2.31888GH= STOP 2.39888GH=
RBH 1.BMH= UBH 1.BMH= SHF 8.8rns
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Buffalo Inc.

FCC ID: FDI-09102036-0

Average, Vertical

ATTEN 18dBe MKR S8.88dB | 1]
RL 82.5dB}__ 1] 1848~ 2.3844948GH=
D /Q___\_
iy ]
J{ ] [
R
START 2.31888GH= S5TOP 2.39888GH=
REH 1.8MH= =*UBH 18H=z SHP 28.8sac
High channel
Peak, Horizontal
ATTEH 18dB MKR 64.823dB |~ u
RL 92.5dB | u 18dB~ 2.48353GH=
§-2.48393 GHz..,
? | eass Gl U MWWWWWM
34
S5TART 2.483586H= STOP 2.58888GH=z
=*=RBH 1.8MHz UVBH 1.AMHz SHP 98.8ns
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Buffalo Inc.

FCC ID: FDI-09102036-0

Average, Horizontal

ATTEN iade HKR 53.83dB | u
RL 92.5dB |~ 18dB~ 2.48358GH=z
1}
—
"‘xh.___\__x _—___d_'_'__’—'__,__-—'—'———
R
START 2.48358GH= STOP 2.598888GH=
=*=RBH 1.8MH=z =UBH 18H=z SHP S5.@@sec
Peak, Vertical
ATTEN 18dB MKR E4.33dB | 1]
EL 892.5dB | u 18dB~ 2.483586H=
o %Wwwwm
R
START 2.48358GHz S5TOP 2.58888GH=
*RBW 1.8MH=z =UBH 1.8MHz SHP 58.8Hs
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Buffalo Inc.

FCC ID: FDI-09102036-0

Average, Vertical

ATTEN 18dB HMKR 33.83dB |~ u
EL 892.5dB |\ 1] 18dB~ 2.48358GH=
1}
_‘_'_‘_‘-——_._______ — | ——m—
4
START 2.48358CH=z 5ToOP 2.58888GH=z
=*=RBH 1.8MH= =*UBK 18H= SHP S.88sec
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802.11b: 40MHz rate/channel

Low channel
Frequenc Readin Direction | Height | Polar. i | Eeall Amplifier Gl st Limit Margin

I\C/IIHZ / dBuV/r?I Degree Me?er H/V Za;/tr?]r '3;3 SB dFB"’Lc\t/c;:n dBuvim | dB | Comments
2412.0000 113.4 80 1.6 \ 28.7 2.7 35.8 108.9 - - Fund/Peak
2412.0000 112.3 240 15 h 28.7 2.7 35.8 107.8 - - Fund/Peak
2412.0000 105.3 80 1.6 v 28.7 2.7 35.8 100.8 - - Ave
2412.0000 104.5 240 15 h 28.7 2.7 35.8 100.0 - - Ave
7236.0000 45.6 100 1.6 \Y 36.7 4.8 34.9 52.2 54 -1.8 | Ave
4824.0000 46.5 250 14 h 32.5 3.8 34.8 48.0 54 -6.0 | Ave
4824.0000 44.2 160 15 \ 32.5 3.8 34.8 45.7 54 -8.3 | Ave
7236.0000 37.5 250 15 h 36.7 4.8 34.9 44.1 54 -0.9 | Ave
7236.0000 55.3 100 1.6 \Y 36.7 4.8 34.9 61.9 74 -12.1 | Peak
9648.0000 33.1 260 15 h 38.1 5.5 36.9 39.8 54 -14.2 | Ave
9648.0000 32.1 220 15 \ 38.1 5.5 36.9 38.8 54 -15.2 | Ave
4824.0000 57.2 250 14 h 32.5 3.8 34.8 58.7 74 -15.3 | Peak
4824.0000 55.3 160 15 \Y 32.5 3.8 34.8 56.8 74 -17.2 | Peak
7236.0000 47.8 250 15 h 36.7 4.8 34.9 54.4 74 -19.6 | Peak
9648.0000 44.2 260 15 h 38.1 5.5 36.9 50.9 74 -23.1 | Peak
9648.0000 43.4 220 15 \Y 38.1 5.5 36.9 50.1 74 -23.9 | Peak

Mid channel

. . . . Antenna | Cable . Correction A ;

I | B | e | ot | G | Factor | Tos” | ATRI | Zator | L | MEE | comme
2447.0000 112.8 220 1.3 \ 28.7 2.7 35.8 108.3 - - Fund/Peak
2447.0000 112.5 270 14 h 28.7 2.7 35.8 108.0 - - Fund/Peak
2447.0000 104.8 220 1.3 v 28.7 2.7 35.8 100.3 - - Ave
2447.0000 104.3 270 14 h 28.7 2.7 35.8 99.8 - - Ave
7341.0000 46.5 110 15 s 36.7 4.8 35.1 52.9 54 -1.1 | Ave
4894.0000 47.3 90 15 \% 32.5 3.8 34.8 48.8 54 -5.2 | Ave
7341.0000 42.1 210 14 h 36.7 4.8 35.1 48.5 54 -55 | Ave
4894.0000 46.5 230 1.6 h 32.5 3.8 34.8 48.0 54 -6.0 | Ave
7341.0000 58.5 110 15 \ 36.7 4.8 35.1 64.9 74 -9.1 Peak
9788.0000 36.6 220 14 h 38.1 5.6 36.7 43.6 54 -10.4 | Ave
4894.0000 58.3 230 1.6 h 32.5 3.8 34.8 59.8 74 -14.2 | Peak
4894.0000 58.2 90 15 \ 32.5 3.8 34.8 59.7 74 -14.3 | Peak
7341.0000 53.2 210 14 h 36.7 4.8 35.1 59.6 74 -14.4 | Peak
9788.0000 31.2 200 1.6 \Y 38.1 5.6 36.7 38.2 54 -15.8 | Ave
9788.0000 46.2 220 14 h 38.1 5.6 36.7 53.2 74 -20.8 | Peak
9788.0000 42.1 200 1.6 \ 38.1 5.6 36.7 49.1 74 -24.9 | Peak
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High channel

. . . . Antenna | Cable e Correction . :
I | o | ot | ot | Ty | Factor | Tose” | ATRIE | pactor | LT | M | comme
2462.0000 112.5 90 15 \ 28.7 2.7 35.8 108.0 - - Fund/Peak
2462.0000 112.3 260 15 h 28.7 2.7 35.8 107.8 - - Fund/Peak
2462.0000 104.2 90 15 v 28.7 2.7 35.8 99.7 - - Ave
2462.0000 103.8 260 15 h 28.7 2.7 35.8 99.3 - - Ave
4924.0000 50.3 225 15 h 325 3.9 35.0 51.7 54 -2.3 | Ave
4924.0000 45.6 340 15 Y 32.5 3.9 35.0 47.0 54 -7.0 Ave
7386.0000 39.2 160 1.6 \ 36.7 4.8 35.1 45.6 54 -8.4 Ave
7386.0000 37.4 200 1.6 h 36.7 4.8 35.1 43.8 54 -10.2 | Ave
4924.0000 59.5 225 15 h 325 3.9 35.0 60.9 74 -13.1 | Peak
9848.0000 33.0 200 1.3 h 38.1 5.6 37.0 39.7 54 -14.3 | Ave
9848.0000 32.2 230 15 \ 38.1 5.6 37.0 38.9 54 -15.1 | Ave
4924.0000 56.7 340 15 \ 325 3.9 35.0 58.1 74 -15.9 | Peak
7386.0000 49.8 160 1.6 v 36.7 4.8 35.1 56.2 74 -17.8 | Peak
7386.0000 47.5 200 1.6 h 36.7 4.8 35.1 53.9 74 -20.1 | Peak
9848.0000 44.1 200 1.3 h 38.1 5.6 37.0 50.8 74 -23.2 | Peak
9848.0000 43.0 230 15 \ 38.1 5.6 37.0 49.7 74 -24.3 | Peak
Restricted band edge
Low channel
Peak, Horizontal
S
82.4 dBuv SWT 5 ms Unit dBuV
) s
——D1 |74 dBuv

70

60

50

40

30

20

-10

-17.6

Date:

Center 2.35 GHz

17 .NOV. 2006

11:03:58

8 MHz/

Span 80 MHz
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Buffalo Inc. FCC ID: FDI-09102036-0

Average, Horizontal

W RBW 1 MHz RF Att 10 dB
Ref Lvl VB 10 Hz

82.4 dBuVv SWT 20 s Unit dBuV
4
T B
A
70
60
D2 54 dBuV
50 1A
40
30
20
10
0
-10
-17.6
Center 2.35 GHz 8 MHz/ Span 80 MHz
Date: 17.NOV.2006 11:02:36
Peak, Vertical
RBW 1 MHz RF Att 10 dB
Ref Lvl VBW 1 MHz
82.4 dBuv SWT 3 ms Unit dBuV
824 4 o b ofe
80 -
A
——->D1 |74 dBuv
70
60
S BEIO 1MA
40
30
20
10
0
-10
-17.8
Start 2.31 GHz 8 MHz/ Stop 2.39 GHz
Date: 17.NOV.2006 10:51:34
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Buffalo Inc.

FCC ID: FDI-09102036-0

Average, Vertical

RBW 1 MHz RF Att 10 dB
Ref Lvl VBW 10 Hz
82.4 dBuv SWT 20 s Unit dBuV
Bzéa—A—.B—eﬂb or:
[ |
70
B0
D2 54 [dBpV
50 1MA
40
30
20
10
0
-10
-17.8
Start 2.31 GHz 8 MHz/ Stop 2.39 BHz
Date 17.NOV.2006 10:55:17
High channel
Peak, Horizontal
RBW 1 MHz RF Att 10 dB
Ref Lvl VBW 1 MHz
82.4 dBuV SWT 5 ms Unit dBuV
82.4 4 c b N
[=1a] -
A
——D1 |74 dBuv
70
B0
S0 Fax 1MA
40
30
20
10
o]
-10
-17.86
Start 2.4835 GHz 1.65 MHz~/ Stop 2.5 GHz
Date: 17.NOV.2006 11:21:32
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Buffalo Inc. FCC ID: FDI-09102036-0

Average, Horizontal

RBW 1 MHz RF Att 10 dB
Ref Lvl VBW 10 Hz

82.4 dBuVv SWT 4.2 s Unit dBuV
82.4

B0f—4—6—ch—o+F

70

60

—D2 54 [dBuV

50

1MA

40

30

20

-17.6

Start 2.4B35 GHz 1.65 MHz~/ Stop 2.5 GHz

Date: 17.NOV.2006 11:22:51

Peak, Vertical

f/ RBW 1 MHz RF Att 10 dB
Ref Lvl VBW 1 MHz

82.4 dBuV SWT S5 ms Unit dBuV
82.4

80}—4—65—abo£t

——-01 |74 dBuV

70

60

1MAX 1MA

40

30

20

-17.86

Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz
Date: 17.NOV.2006 11:32:24
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Average, Vertical

‘, RBW 1 MHz  RF Att 10 dB
4’ Ref Lvl VBW 10 Hz

82.4 dBuv SUT 4.2 s Unit BV
82.4
BD A.E =i Of £
[ )]
0
60
L 02 54 BV
50 1MA
40
30
20
10
0
-10
_17.8
Start 2.4835 GHz 1.65 MHz, Stop 2.5 GHz
Date: 17.NOV.2006 11:26:23

Report # R0610232-247 Page 48 of 155 FCC Part 15.247 Test Report




802.11g: 20MHz rate/channel

Low channel
Frequenc Readin Direction | Height | Polar. i | Eeall Amplifier Gl st Limit .

I\C/IIHZ / dBuV/r?I Degree Me?er H/V Zaé“‘/tr?]r '3;3 SB dFB"’Lc\t/c;:n dBuv/m | Margin | Comments
2412.0000 109.8 80 15 v 28.7 2.7 35.8 105.3 - - Fund/Peak
2412.0000 115.8 270 15 h 28.7 2.7 35.8 111.3 - - Fund/Peak
2412.0000 99.8 80 15 v 28.7 2.7 35.8 95.3 - - Ave
2412.0000 105.5 270 15 h 28.7 2.7 35.8 101.0 - - Ave
7236.0000 41.6 350 15 \ 36.7 4.8 34.9 48.2 54 -5.8 | Ave
4824.0000 42.6 240 15 h 32.5 3.8 34.8 44.1 54 -9.9 | Ave
7236.0000 37.5 256 1.3 h 36.7 4.8 34.9 44,1 54 -9.9 | Ave
4824.0000 41.9 215 15 v 32.5 3.8 34.8 43.4 54 -10.6 | Ave
7236.0000 55.8 350 15 \ 36.7 4.8 34.9 62.4 74 -11.6 | Peak
4824.0000 59.1 240 15 h 32.5 3.8 34.8 60.7 74 -13.3 | Peak
4824.0000 57.8 215 15 v 32.5 3.8 34.8 59.3 74 -14.7 | Peak
7236.0000 51.4 256 1.3 h 36.7 4.8 34.9 58.0 74 -16.0 | Peak

Mid channel
Frequenc Readin Direction | Height | Polar. i | Eeall Amplifier Gl st Limit Margin

| e Degree i || iy Zaé/tr?]r '3;3 B dFB"’Lc\t/c;:n dBuvim | dB | Comments
2437.0000 113.3 60 15 v 28.7 2.7 35.8 108.8 - - Fund/Peak
2437.0000 117.6 300 15 h 28.7 2.7 35.8 113.1 - - Fund/Peak
2437.0000 102.4 60 15 ' 28.7 2.7 35.8 97.9 - - Ave
2437.0000 107.6 300 15 h 28.7 2.7 35.8 103.1 - - Ave
4874.0000 50.6 200 15 h 32.5 3.8 34.8 52.1 54 -19 | Ave
7311.0000 45.3 350 15 \ 36.7 4.8 35.1 51.7 54 -2.3 | Ave
4874.0000 49.5 210 15 v 32.5 3.8 34.8 51.0 54 -3.0 | Ave
7311.0000 39.8 40 14 h 36.7 4.8 35.1 46.2 54 -7.8 | Ave
7311.0000 58.2 350 15 \ 36.7 4.8 35.1 64.6 74 -9.4 | Peak
4874.0000 62.9 200 15 h 32.5 3.8 34.8 64.4 74 -9.6 | Peak
4874.0000 61.3 210 15 v 32.5 3.8 34.8 62.8 74 -11.2 | Peak
9748.0000 335 230 14 v 38.1 5.6 36.7 40.6 54 -13.4 | Ave
9748.0000 33.1 170 13 h 38.1 5.6 36.7 40.2 54 -13.8 | Ave
7311.0000 52.6 40 14 h 36.7 4.8 35.1 59.0 74 -15.0 | Peak
9748.0000 48.5 230 14 \ 38.1 5.6 36.7 55.6 74 -18.4 | Peak
9748.0000 47.6 170 1.3 h 38.1 5.6 36.7 54.7 74 -19.3 | Peak

Report # R0610232-247 Page 49 of 155 FCC Part 15.247 Test Report




High channel

. . . . Antenna | Cable e Correction . :
Frequency Reading | Direction | Height | Polar. Amplifier Limit Margin
MHz dBuvim | Degree | Meter | H/V | 250" e dB Factor | yai\ym | d | Comments
m dB dBuV/m
2462.0000 110.3 60 1.4 \% 28.7 2.7 35.8 105.8 - - Fund/Peak
2462.0000 112.9 300 15 h 28.7 2.7 35.8 108.4 - - Fund/Peak
2462.0000 98.5 60 1.4 \% 28.7 2.7 35.8 94.0 - - Ave
2462.0000 102.6 300 15 h 28.7 2.7 35.8 98.1 - - Ave
7386.0000 36.6 170 1.7 \% 36.7 4.8 35.1 43.0 54 -11.0 | Ave
7386.0000 35.2 210 1.7 h 36.7 4.8 35.1 41.6 54 -12.4 | Ave
4924.0000 39.9 200 1.7 Vv 32.5 3.9 35.0 41.3 54 -12.7 | Ave
4924.0000 39.8 340 1.1 h 325 3.9 35.0 41.1 54 -12.9 | Ave
7386.0000 51.1 170 1.7 \% 36.7 4.8 35.1 57.5 74 -16.5 | Peak
7386.0000 50.3 210 1.7 h 36.7 4.8 35.1 56.7 74 -17.3 | Peak
4924.0000 54.8 200 1.7 Vv 32.5 3.9 35.0 56.2 74 -17.8 | Peak
4924.0000 53.6 340 1.1 h 325 3.9 35.0 55.0 74 -19.0 | Peak
Restricted band edge
Low channel
Peak, Horizontal
ATTEHN 1adB MER 71.58dB =~ L}
RL 92.5dB | u 18dB~ 2.39888GH=
D f‘\\u‘/_,v
71.58 M% MWW
R
START 2.31888GH= STOP 2.33888GCH=
*RBH 1.BMH=z UBH 1.8MH=z SHP 58.8n=

Report # R0610232-247 Page 50 of 155 FCC Part 15.247 Test Report




Buffalo Inc.

FCC ID: FDI-09102036-0

Average, Horizontal

ATTEN iade HKR 53.17dB [ u
RL 92.5dB |~ u 18dB~ 2.39888GH=
1}
. F— —
START 2.31888GH= STOP 2.39888GH=
=*=RBH 1.8MH=z =UBH 18H=z SHP 28.8sec
Peak, Vertical
ATTEN 18dB MKR 68.83dB .
EL 92.0dE |\ u 18dB” 2.38933CGH=
D /f
A aitrta
| et i sty
I NPT EAUNERY, T
R
START 2.318088GH= STOP 2.39888GH=
=*REW 1.8MH=z UBH 1.8MH=z SHP 58.8ns
Report # R0610232-247 Page 51 of 155 FCC Part 15.247 Test Report




Buffalo Inc.

FCC ID: FDI-09102036-0

Average, Vertical

ATTEN

RL 92.5dB .~

1adBe

MKR

v 18de” 2.39888GH=z

Sl.eadB . LY

START 2.31888GH= STOP 2.39888GH=
#*RBH 1.8MH=z =UBH 18H= SHP 28.80sec
High channel
Peak, Horizontal
ATTEH 18dB HMKR 69.83dB |+ u
RL 182.5dB |- v 18dB~ 2.48358GH=z
1}
“‘\—M‘«—\\
) [t i
R
START 2.48358GH= STOP 2.58888GH=
=*RBH 1.8MH= UBH 1.8MHz SHP S8.8m=s
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Buffalo Inc.

FCC ID: FDI-09102036-0

Average, Horizontal

ATTEN 1adB MKR 53.58dB [ v
RL 182.5dB |- u 18dB~” 2.48358GH=
1}
R
“Hﬁ“___ﬁ—_———___q_‘___ﬁ_‘_________
START 2.48358GH=z STOP 2.598888GH=
#*RBH 1.8MH=z =UBH 18H= SHP S.8@8sec
Peak, Vertical
ATTEN 18dB MKR 66.33dB . 1]
EL 182.5dB |\ u 18dB” 2.48449GH=
1]
WW
WWWWWM1“M o
R
START 2.48358CH=z STOP 2.08888GH=
=*REW 1.8MH=z UBH 1.8MH=z SHP 58.8ns
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Buffalo Inc.

FCC ID: FDI-09102036-0

Average, Vertical

ATTEN 18dB MKR 46.58dE |- 1]

EL 182.5dB |\ u 18dB” 2.48449GH=
1]
3 _—-—~'L

—— |
1

START 2.48358CH=z STOP 2.08888GH=

=*REW 1.8MH=z *UBH 18H= SHP S5.88sec
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802.11g: 40MHz rate/channel

Low channel
. S . Antenna | Cable e Correction - :
Fraincy | Sasdng | rcton | et | P | Factor | s | AR | o | (LT | MEOP | o
2422.0000 102.4 80 1.6 \% 28.7 2.7 35.8 97.9 - - Fund/Peak
2422.0000 108.0 270 15 h 28.7 2.7 35.8 103.5 - - Fund/Peak
2422.0000 92.5 80 1.6 \% 28.7 2.7 35.8 88.0 - - Ave
2422.0000 97.2 270 15 h 28.7 2.7 35.8 92.7 - - Ave
4844.0000 34.1 220 15 h 32.5 3.8 34.8 35.6 54 -18.4 Ave
4844.0000 33.3 170 15 \% 32.5 3.8 34.8 34.8 54 -19.2 Ave
4844.0000 44.4 220 15 h 32.5 3.8 34.8 45.9 74 -28.1 Peak
4844.0000 43.2 170 15 \% 325 3.8 34.8 44.7 74 -29.3 Peak
Mid channel
. . . . Antenna | Cable Lo Correction . .
IO | o | Cpamin | vt | P | “eactar | o | AR | s | LA | MO | comman
2437.0000 109.7 60 15 \Y 28.7 2.7 35.8 105.2 - - Fund/Peak
2437.0000 112.4 280 15 h 28.7 2.7 35.8 107.9 - - Fund/Peak
2437.0000 99.6 60 15 v 28.7 2.7 35.8 95.1 - - Ave
2437.0000 102.0 280 15 h 28.7 2.7 35.8 97.5 - - Ave
7311.0000 45.8 110 14 \% 36.7 4.8 35.1 52.2 54 -1.8 Ave
4874.0000 47.8 170 14 \% 32.5 3.8 34.8 49.3 54 -4.7 Ave
4874.0000 46.8 260 15 h 32.5 3.8 34.8 48.3 54 -5.7 Ave
7311.0000 39.1 220 1.6 h 36.7 4.8 35.1 45.5 54 -8.5 Ave
7311.0000 58.1 110 14 \% 36.7 4.8 35.1 64.5 74 -9.5 Peak
9748.0000 35.1 260 14 h 38.1 5.6 36.7 42.2 54 -11.8 | Ave
4874.0000 60.1 260 15 h 32.5 3.8 34.8 61.6 74 -12.4 | Peak
4874.0000 59.5 210 14 \% 32.5 3.8 34.8 61.0 74 -13.0 | Peak
9748.0000 31.2 230 14 \% 38.1 5.6 36.7 38.3 54 -15.7 | Ave
7311.0000 515 220 1.6 h 36.7 4.8 35.1 57.9 74 -16.1 | Peak
9748.0000 48.5 260 14 h 38.1 5.6 36.7 55.6 74 -18.4 | Peak
9748.0000 43.5 230 14 \% 38.1 5.6 36.7 50.6 74 -23.4 | Peak
High channel
. . . . Antenna | Cable Lo Correction . .
IO | o | Camon | vt | e | “eator | o | AR | o | LA | MO | comman
2452.0000 103.1 80 14 \% 28.7 2.7 35.8 98.6 - - Fund/Peak
2452.0000 107.9 270 15 h 28.7 2.7 35.8 103.4 - - Fund/Peak
2452.0000 93.3 80 14 v 28.7 2.7 35.8 88.8 - - Ave
2452.0000 98.1 270 15 h 28.7 2.7 35.8 93.6 - - Ave
4904.0000 35.1 220 1.1 h 32.5 3.9 35.0 36.4 54 -17.6 | Ave
4904.0000 33.8 170 1.7 \% 32.5 3.9 35.0 35.2 54 -18.8 | Ave
4904.0000 45.2 220 1.1 h 32.5 3.9 35.0 46.6 74 -27.4 | Peak
4904.0000 44.1 170 1.7 \% 32.5 3.9 35.0 45.5 74 -28.5 | Peak
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Buffalo Inc.

FCC ID: FDI-09102036-0

Restricted band edge
Low channel

Peak, Horizontal

@Ref Lvl

82.4 dBuv
82.4

RBW
VBW
SWT

1 MHz RF Att 10 dB
1 MHz
5 ms Unit dBuV

a0 4 o ab e

D1 74 [dBuV

70

60

S0

40

30

20

-17.6

Center 2.35 GHz

Date: 16.NOV. 2006

Average, Horizontal

Ref Lvl

82.4 dBuv
B2.4

17:17:36

8 MHz/

RBW
VBHW
SWT

Span 80 MHz

1 MHz RF Att 10 dB
10 Hz

20 s Unit dBuV

1MA

80 4 5 daB Ooff

70

60

——->D2 |54 dBuVv

50

40

30

20

-17.6

2MA

Center 2.35 GHz

Date: 16 .NOV.2006

17:37:00

8 MHz~

Span B0 MHz
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Buffalo Inc.

FCCID

: FD1-09102036-0

Peak, Vertical

4%§'Reva1

B2.4 dBuv
82.4

RBW 1 MHz
VBW 1 MHz
SWT 5 ms

RF Att 10 dB

Unit dBuv

a0 4 o ab ore

D1 74 [dBuV

70

60

1MAX

iMA

40

30

20

-17.8

Center 2.35 GHz

Date:

Average, Vertical
Ref Lvl

82.4 dBuV
B2.4

16.NOV.2006

8 MHz/

17:42:09

RBW 1 MHz
VBUW 10 Hz
SWT 20 s

Span 80 MHz

RF Att 10 dB

Unit dBuV

80 4 5 aB Off

70

60

50

——2D2 [34 dBuv

40

iMA

30

20

-17.6

Center 2.35 GHz

Date:

16.NOV. 2006

8 MHz/
17:43:28

Span B0 MHz
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Buffalo Inc. FCC ID: FDI-09102036-0

High channel

Peak, Horizontal

2 RBW 1 MHz  RF Att 10 dB
%
Y Ref Lvl VBN 1 MHz
82.4 dBuv SWT 5 ms Unit dBuV
B2.4
BD A_E =i Off
[ |
L D1 74 [dBuV
70
60
S0 A 1MA
40
30
20
10
u]
-10)
-17.6
Start 2.4835 GHz 1.65 MHz, Stop 2.5 GHz
Date: 16.NOV.2006 20:09:09
Average, Horizontal
& RBW 1 MHz  RF Att 10 dB
& Ret Lul VBN 10 Hz
82.4 dBuV SWT 4.2 s Unit dBuV
82.4 4o ab Ofe
80 -
[ ]
70
60
D2 54 dBuv
50 1MA
40
30
20
10
8]
-10
-17.6
Start 2.4835 GHz 1.65 MHz, Stop 2.5 GHz
Date: 16.NOV.2006 20:07:30
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Buffalo Inc.

FCC ID: FDI-09102036-0

Peak, Vertical

RBW 1 MHz RF Att 10 dB
Ref Lvl VBW 1 MHz
82 .4 dBuv SWT 5 ms Unit dBuV
Bzéa—A—.é—élb oef
[ ]
D1 74 dBuV
70
60
Bl myirs 1MaA
40
30
20
10
o]
-10
-17.8
Start 2.4835 BHz 1.65 MHz~, Stop 2.5 GHz
Date: 16.NOV.2006 20:12:34
Average, Vertical
RBW 1 MHz RF Att 10 dB
Ref Lvl VBW 10 Hz
82.4 dBuv SWT 4.2 s Unit dBuV
T e v
Al
70
B0
——D2 B4-dBuV
50 1MA
40
30
20
10
0
-10
-17.8
Start 2.4835 GHz 1.65 MHz/ Stop 2.5 GHz
DJate: 16.NOV.2006 20:13:55
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802.11n: 20MHz rate/channel

Low channel
. . . . Antenna | Cable . Correction A -
"o | S | b | et | SRy | Factor | s | ATEEr | pactr | LT | MES | comme
2412.0000 107.0 80 15 \% 28.7 2.7 35.8 102.5 - - Fund/Peak
2412.0000 111.7 275 15 h 28.7 2.7 35.8 107.2 - - Fund/Peak
2412.0000 96.3 80 15 \% 28.7 2.7 35.8 91.8 - - Ave
2412.0000 101.0 275 15 h 28.7 2.7 35.8 96.5 - - Ave
7236.0000 37.3 110 15 \" 36.7 4.8 34.9 43.9 54 -10.1 | Ave
7236.0000 34.6 40 1.6 h 36.7 4.8 34.9 41.2 54 -12.8 | Ave
4824.0000 37.3 200 15 h 32.5 3.8 34.8 38.8 54 -15.2 | Ave
4824.0000 36.2 220 15 \% 32.5 3.8 34.8 37.7 54 -16.3 | Ave
7236.0000 49.2 110 15 \" 36.7 4.8 34.9 55.8 74 -18.2 | Peak
7236.0000 48.8 40 1.6 h 36.7 4.8 34.9 55.4 74 -18.6 | Peak
4824.0000 51.9 200 15 h 32.5 3.8 34.8 53.4 74 -20.6 | Peak
4824.0000 50.3 220 15 \% 32.5 3.8 34.8 51.8 74 -22.2 | Peak
Mid channel
. . . . Antenna | Cable . Correction A -
"o | S | b | et | Sy | Factor | s | ATEEr | " pactr | LT | MES | comme
2437.0000 111.1 90 15 Vv 28.7 2.7 35.8 106.6 - - Fund/Peak
2437.0000 113.2 250 15 h 28.7 2.7 35.8 108.7 - - Fund/Peak
2437.0000 100.2 90 15 Vv 28.7 2.7 35.8 95.7 - - Ave
2437.0000 101.5 250 15 h 28.7 2.7 35.8 97.0 - - Ave
7311.0000 46.7 110 1.4 \" 36.7 4.8 35.1 53.1 54 -0.9 Ave
4874.0000 48.7 20 15 h 32.5 3.8 34.8 50.2 54 -3.8 Ave
7311.0000 40.5 210 1.6 h 36.7 4.8 35.1 46.9 54 -7.1 Ave
4874.0000 44.8 170 15 \% 32.5 3.8 34.8 46.3 54 -1.7 Ave
7311.0000 57.5 110 1.4 \" 36.7 4.8 35.1 63.9 74 -10.1 | Peak
4874.0000 60.7 20 15 h 32.5 3.8 34.8 62.2 74 -11.8 | Peak
9748.0000 34.6 210 15 h 38.1 5.6 36.7 41.7 54 -12.3 | Ave
9748.0000 34.2 220 15 \% 38.1 5.6 36.7 41.3 54 -12.7 | Ave
4874.0000 58.5 170 15 \Y 32.5 3.8 34.8 60.0 74 -14.0 | Peak
7311.0000 50.8 210 1.6 h 36.7 4.8 35.1 57.2 74 -16.8 | Peak
9748.0000 47.9 220 15 \Y 38.1 5.6 36.7 55.0 74 -19.0 | Peak
9748.0000 47.8 210 15 h 38.1 5.6 36.7 54.9 74 -19.1 | Peak
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High channel

. . . . Antenna | Cable e Correction . .
Frequency Reading | Direction | Height | Polar. Amplifier Limit Margin
MHz dBuvim | Degree | Meter | H/V | 250" '3;5 dB g | dBuvim | dB | Comments
2462.0000 106.1 70 15 \% 28.7 2.7 35.8 101.6 - - Fund/Peak
2462.0000 109.8 280 15 h 28.7 2.7 35.8 105.3 - - Fund/Peak
2462.0000 95.3 70 15 \% 28.7 2.7 35.8 90.8 - - Ave
2462.0000 99.3 280 15 h 28.7 2.7 35.8 94.8 - - Ave
7386.0000 35.2 60 1.7 \% 36.7 4.8 35.1 41.6 54 -12.4 | Ave
7386.0000 33.5 210 1.6 h 36.7 4.8 35.1 39.9 54 -14.1 | Ave
4924.0000 36.9 200 1.6 Vv 32.5 3.9 35.0 38.3 54 -15.7 | Ave
4924.0000 36.8 188 1.6 h 325 3.9 35.0 38.1 54 -15.9 | Ave
7386.0000 50.0 60 1.7 Vv 36.7 4.8 35.1 56.4 74 -17.6 | Peak
7386.0000 47.2 210 1.6 h 36.7 4.8 35.1 53.6 74 -20.4 | Peak
4924.0000 51.1 188 1.6 h 32.5 3.9 35.0 52.5 74 -21.5 | Peak
4924.0000 50.7 200 1.6 \% 325 3.9 35.0 52.1 74 -21.9 | Peak
Restricted band edge
Low channel
Peak, Horizontal
ATTEN 18dB MKR FlLE67dB —~ u
RL 82.5dB}_- u 1adB .~ 2.38968GH=
Mwﬁ
[ MMWWMWWWMW
D Erer dBj_s v
34
START 2.31888GH= STOP 2.39888GH=
=*#REBH 1.8MHz UBH 1.8MHz SHP 28.8ns
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Buffalo Inc.

FCC ID: FDI-09102036-0

Average, Horizontal

ATTEN 1adB MKR 53.58dB [ v
RL 82.5dB .~ v 18dB~” 2.39888GH=
1}
i VAl
frm \__w
R
START 2.31888GH= STOP 2.39888GH=
#RBMW 1.8MH=z =UBH 18H= SHP 28.80sec
Peak, Vertical
ATTEN 18dB MKR E3.98dB | 1]
EL 82.5dB |\ u 18dB~ 2.39888GH=
e
D MW"MIW “
R
START 2.31888GH= S5TOP 2.39888GH=
*RBW 1.8MH=z VBH 1.8MHz SHP 58.8Hs
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Buffalo Inc.

FCC ID: FDI-09102036-0

Average, Vertical

ATTEN 18dB MKR 4g.88dB | 1]
EL 82.0dB |\ 18dB” 2.39888GH=
1]
| —— |
R
START 2.318088GH= STOP 2.39888GH=
=*REW 1.8MH=z *UBH 18H= SHP Z28.8sec
High channel
Peak, Horizontal
ATTEN 18dB HMKR 78.88dB} L. u
RL g2.0dB | 18dB” 2.48306GH=
M
i e L,
*WWMMMW ot ——
1]
R
START 2.48358GCH= STOP 2.080888CH=
=*RBH 1.8MH=z UBH 1.8MH= SHF 58.8ns
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Buffalo Inc.

FCC ID: FDI-09102036-0

Average, Horizontal

ATTEN iade HKR 53.33dB — u
RL 82.5dB |~ u 18dB~ 2.48358GH=z
1}
H_“‘_“‘““-«——____
R
START 2.48358GH= STOP 2.598888GH=
=*=RBH 1.8MH=z =UBH 18H=z SHP S5.@@sec
Peak, Vertical
ATTEN 1adB MKR 66.83dB [ v
RL 82.5dB .~ v 18dB~” 2.48353GH=
W"‘”\—w .
%
WWMWM .
1}
R
START 2.48358GH=z STOP 2.598888GH=
#*RBH 1.8MH=z UBH 1.8MH=z SHP 598.0ns
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Buffalo Inc.

FCC ID: FDI-09102036-0

Average, Vertical

ATTEM 1ade MKR S8.67dB |~ v
RL 82.0dB |\ u 1ade” 2.48308CH=z
1]
|
4
START 2.48358CH=z STOP 2.080888CH=
*RBH 1.8MHz *UBH 18H=z SHP S3.88s5ec
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802.11n: 40MHz rate/channel

Low channel
. . . . Antenna | Cable . Correction A -
"o | S | b | et | SRy | Factor | s | ATEEr | pactr | LT | MES | comme
2422.0000 102.3 60 15 \% 28.7 2.7 35.8 97.8 - - Fund/Peak
2422.0000 103.8 270 15 h 28.7 2.7 35.8 99.3 - - Fund/Peak
2422.0000 92.1 60 15 \% 28.7 2.7 35.8 87.6 - - Ave
2422.0000 96.2 270 15 h 28.7 2.7 35.8 91.7 - - Ave
4844.0000 38.8 275 15 h 32.5 3.8 34.8 40.3 54 -13.7 | Ave
4844.0000 34.8 65 15 \% 32.5 3.8 34.8 36.3 54 -17.7 | Ave
4844.0000 52.0 275 15 h 32.5 3.8 34.8 53.5 74 -20.5 | Peak
4844.0000 46.7 65 15 \% 32.5 3.8 34.8 48.2 74 -25.8 | Peak
Mid channel
. . . . Antenna | Cable . Correction A -
"o | S | b | et | SRy | Factor | s | ATEET | Cpactr | LT | MES | commes
2437.0000 110.2 90 1.8 v 28.7 2.7 35.8 105.7 - - Fund/Peak
2437.0000 113.4 260 15 h 28.7 2.7 35.8 108.9 - - Fund/Peak
2437.0000 99.3 90 1.8 \% 28.7 2.7 35.8 94.8 - - Ave
2437.0000 102.5 260 15 h 28.7 2.7 35.8 98.0 - - Ave
7311.0000 46.3 350 15 \Y 36.7 4.8 35.1 52.7 54 -1.3 Ave
7311.0000 42.4 20 1.6 h 36.7 4.8 35.1 48.8 54 -5.2 Ave
4874.0000 47.2 20 15 h 32.5 3.8 34.8 48.7 54 -5.3 Ave
4874.0000 46.2 340 15 \% 32.5 3.8 34.8 47.7 54 -6.3 Ave
7311.0000 60.2 350 15 \Y 36.7 4.8 35.1 66.6 74 -7.4 Peak
4874.0000 61.8 20 15 h 32.5 3.8 34.8 63.3 74 -10.7 | Peak
7311.0000 55.5 20 1.6 h 36.7 4.8 35.1 61.9 74 -12.1 | Peak
4874.0000 59.7 340 15 \% 32.5 3.8 34.8 61.2 74 -12.8 | Peak
High channel
. . . . Antenna | Cable . Correction " -
"o | oy | b | et | G | Factor | s | ATEET | " pactr | LT | MES | commen
2462.0000 101.2 80 15 v 28.7 2.7 35.8 96.7 - - Fund/Peak
2462.0000 101.8 260 14 h 28.7 2.7 35.8 97.3 - - Fund/Peak
2462.0000 92.0 80 15 \% 28.7 2.7 35.8 87.5 - - Ave
2462.0000 96.7 260 1.4 h 28.7 2.7 35.8 92.2 - - Ave
4924.0000 37.5 275 1.6 h 32.5 3.9 35.0 38.8 54 -15.2 | Ave
4924.0000 34.6 70 15 \% 32.5 3.9 35.0 36.0 54 -18.0 | Ave
4924.0000 51.7 275 1.6 h 32.5 3.9 35.0 53.1 74 -20.9 | Peak
4924.0000 46.6 70 15 \Y 32.5 3.9 35.0 48.0 74 -26.0 | Peak
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Buffalo Inc.

FCC ID: FDI-09102036-0

Restricted band edge
Low channel

Peak, Horizontal

ATTEN 18dB MKR B7.67dB|_. 1]
EL 86.05dE |\ u 18dB~ 2.38888GH=
M
b, | | pid, AL g A, .A,MW
D [P ey SRR Lrn)
R
START 2.31888GH= S5TOP 2.39888GH=
RBH 1.8MH=z VBH 1.8MHz SHP 58.8Hs
Average, Horizontal
ATTEN 18dB HMKR 93.33dB |- u
RL 8E6.3dB | u 18dB” 2.38987CH=
1]
i —
]
R
START 2.31888GH= STOP 2.39888GH=
RBH 1.8MH=z =UBEH 18H= SHF 28.8s5ec
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Buffalo Inc. FCC ID: FDI-09102036-0

Peak, Vertical

ATTEN 16dB HKR 68.67dB | v
RL 86.5dB |__+ v 18dB~ 2.38987CHz
D
WMWW

START 2.31888GH= sSTOP 2.39888GH=
RBH 1.8MHz UBH 1.8MHz SHP oE.8ns

Average, Vertical

ATTEN 18dE MKR AE.E7dB |, u
RL  86.5dB|_. v 18dB/ 2.38987CHz
D
__ﬁ_,-_/\u.d__——f‘—“_”rﬂ_;
I —
R
START 2.31888CHz STOP 2.39808GHz
REM 1.8MHz *UBM 18Hz SHP 2@.8s2c
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Buffalo Inc.

FCC ID: FDI-09102036-0

High channel

Peak, Horizontal

ATTEN 18dB HMKR E9.13dB | u
RL 835.3dB .. u 1adB~ 2.48364GH=z
MW% - " I ——
WMMWWWW
1]
34
START 2.48358GH= STOP 2.58888GH=
=*RBH 1.8MH=z VEBH 1.8MH=z SHP 58.8Hs
Average, Horizontal
ATTEH 18dB MKR 33.88dE |- u
RL 83.3dB | u 18dB~ 2.48358GH=z
D T
— ]
34
S5TART 2.483586H= STOP 2.58888GH=z
*RBH 1.8MHz =UBH 18H= SHP S.8@8sec
Report # R0610232-247 Page 69 of 155 FCC Part 15.247 Test Report




Buffalo Inc.

FCC ID: FDI-09102036-0

Peak, Vertical

ATTEN 18dB MKR 63.30dB |- u
EL 83.3dB |\ v 18dB~ 2.48683CH=
[rmme T, o
D 63.28 dBj_. U
R
START 2.48358CH= 5TOP 2.580888GH=z
=REM 1L.BMH= UBH 1.8MHz SHP 58.8rs
Average, Vertical
ATTEN 1adB MKR 49.97dB |t v
RL 85.3dB .~ v 18dB~” 2.48358GH=
1}
?—~——-—-n__
Y
R
START 2.48358GH=z STOP 2.598888GH=
#*RBH 1.8MH=z =UBH 18H= SHP S.8@8sec
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§15.247(3) (2) — 6 dB & 99% BANDWIDTH

Applicable Standard

According to §15.247(a)(2), systems using digital modulation techniques may operate in the 902 - 928
MHz, 2400 - 2483.5 MHz, and 5725 - 5850 MHz bands. The minimum 6 dB bandwidth shall be at least

500 kHz

Measurement Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.
2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect it to

measurement instrument. Then set it to any one convenient frequency within its operating range. Set a

reference level on the measuring instrument equal to the highest peak value.

3. Measure the frequency difference of two frequencies that were attenuated 6 dB from the reference
level. Record the frequency difference as the emissions bandwidth. (6 dB bandwidth for DTS)

4. Repeat above procedures until all frequencies measured were complete.

Equipment List

Manufacturer

Description Model

Serial Number

Cal. Date

Agilent

Analyzer, Spectrum E4446A

US44300386

2006-03-06

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP

requirements, traceable to the NIST.

Test Setup Diagram

Environmental Conditions

EUT

Spectrum
Analyzer

Temperature:

20°C-23°C

Relative Humidity:

30% - 63%

ATM Pressure:

1011mbar - 1019 mbar

*The testing was performed by Oscar Au from 2006-10-30 to 2006-11-22

Test Results: Please refer to the plots.
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Channel Fr(?gltljjzr;cy GC?EWI? YAV %%EIE\Q/ M :?ilr[;1 iLtlm Result
(kHz) (kHz) (kHz)
802.11 b 20MHz
Low 2412 9441 9612 500 Pass
Middle 2437 9663 9606 500 Pass
High 2462 9448 9997 500 Pass
802.11 b 40MHz
Low 2422 9643 9404 500 Pass
Middle 2437 9425 9638 500 Pass
High 2452 9664 9810 500 Pass
802.11 g 20 MHz
Low 2412 16465 16479 500 Pass
Middle 2437 16508 16453 500 Pass
High 2462 16492 16492 500 Pass
802.11g 40MHz
Low 2422 36371 36487 500 Pass
Middle 2437 36488 36436 500 Pass
High 2452 36509 36048 500 Pass
802.11 n HT20
Low 2412 17758 17468 500 Pass
Middle 2437 17774 17738 500 Pass
High 2462 17679 17634 500 Pass
802.11 n HT40
Low 2422 36359 36482 500 Pass
Middle 2437 36340 36340 500 Pass
High 2452 36243 36243 500 Pass
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99% BW 99% BW
Channel Frequency (MHz) Chain A Chain B
(kHz) (kHz)
802.11 b 20MHz
Low 2412 13068 13137
Middle 2437 13042 13105
High 2462 13258 13039
802.11 b 40MHz
Low 2422 13322 13279
Middle 2437 13244 13307
High 2452 13376 13319
802.11 g 20 MHz
Low 2412 16442 16495
Middle 2437 16526 16406
High 2462 16446 16447
802.11g 40MHz
Low 2422 36403 36456
Middle 2437 36404 36279
High 2452 36230 36140
802.11 n HT20
Low 2412 17656 17643
Middle 2437 17657 17683
High 2462 17612 17636
802.11 n HT40
Low 2422 36022 36200
Middle 2437 36009 36181
High 2452 36145 36298
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802.11b: 20MHz rate/channel, Chain A

Low Channel

% Agilent Freqg/Channel
- _________________________

Center Freq

Ch Freq 2.412 GH=z Trig Free > 41280000 GHz

Occupied Bandwidth I
Center 2.412000000 GHz Start Freq
2.39708008 GHz

dBm Atte B
T Stop Freq
242700000 GHz
CF Step
Y 3.00000000 MHz
I‘r.f"'l b" | s.u' *;1,‘|uwyr,. 1\# m M an
Freg Offset
o an 30 MH= B.ARREEREE Hz
#Res BH 108 kHz >

- - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0Ff

13.8679 MHz % dB

Transmit Freq Error
% dB Bandwidth

File Operation Status. A:\SCREN339.GIF file saved

Middle Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free 5 43700000 GHz
Dccupied Bandwidth I e
Center 2.437000000 GHz Start Freq
2.42200888 GHz
Stop Freq
2.45200088 GHz
CF Step
3.00000668 MHz
Auto Man
Freq Offset

B.66000008 Hz

. . . Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

13.0424 MHz % dB

Transmit Freq Error 4
% dB Bandwidth

File Operation Status. A:\SCREM342.GIF file saved




High Channel

% Agilent Freq/Channel
: Center Freq
Ch Freq 2.462 GHz Trig Free 5 46200000 GHz

Dccupied Bandwidth B e
Center 2.462000000 GHz Start Freq
244780000 GHz
Stop Freq
VNI W — 2.47700000 GHz

J,.,\rﬁ ATt deaail .n..-ﬂﬁ_ ','q‘hl‘

4 oy, CF Step
i o 3.00860000 MHz
I|‘l'h'i'f"-'f-'l".ta'l.».!"'w l‘-'|||1' -L.B'H'\'u|_,!..-,I,_.,_I«_.‘H,.wl_,.., m Man
Freq Offset
e CTETIEY 000000000 Hz
. - - Signhal Track
Occupied Bandwidth Occ BH % Pwr 0 7 (o 0ff

13.2583 MHz

Transmit Freq Error 4
% dB Bandwidth 448 M

File Operation Status, A:\SCREW343.GIF file saved

802.11b: 20MHz rate/channel, Chain B

Low Channel

4 Agilent Freq/Channel

Center Freq

Ch Freq 2.412 GHz Trig Free| 5 11560000 Gz

Occupied Bandwidth I e

Center 2.412000000 GHz Start Freq
2.39700000 GHz

Stop Freq
B e ¥ Bt e o 2l “h’flr-#'h.l'nl.ﬂ, ™ 2 5 4 2 ? @ @ @ @ @ G H z
Iﬁ'lll"\' ke L | '.hﬁ_*'ﬁ‘[‘,‘.

ha CF Step

4
Il._m.-.l,.l., o Pl H?E‘t@D@ PERRAR T.gﬁ

Freq Offset
0.00000008 Hz

n : - Signal Track
Occupied Bandwidth Occ BH % Pur On 0Ff

13.1370 MH x dB

Transmit Freq Error ¢
¥ dB Bandwidth 1,612 MHz

File Operation Status. A:\SCREN348.GIF file saved




Middle Channel
- Agilent Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free 5 43700000 GHx

Dccupied Bandwidth I e
Center 2.437000000 GHz Start Freq
2.42200008 GHz

G

Stop Freq
. I_;Jz,IIIP‘»,-\Hwp;,-.1.*.,._,r.Mn\,,,J.,.-,..,.~.‘te;.,.‘»\.,.-.,,.,1,,',“"1& 2.45200008 GHz
ot "'*h,.‘l CF Step
L 3.60000886 MHz
A e L Auto Man
Freq Offset

B.66060060 Hz

. - - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

13.1045 MH % dB

Transmit Freq Error
% dB Bandwidth

File Operation Status. A:\SCREN341.GIF file saved

High Channel

4% Agilent Freq/Channel

Center Freq

Ch Freq 2.462 GH=z Trig Free 2 46200000 GHz

Occupied Bandwidth B e
Center 2.462000000 GHz StartFreq
2447000608 GHz

4B
Stop Freq
ﬁpﬂr '.N" YT Jtﬁ'l.-ah*u,u*-, )J"'\-“'n'l",'r"i‘*"'l'-"t,l'l,n,, 4_"% 2 = 4 ? ? @ @ @ @ @ G H z
o,

s P CF Step
I i 3.00000088 MHz
i bl sl futo M

gy e

Freq Offset
0.00000000 Hz

#Res E

J .- . _ Signal Track
Occupied Bandwidth Occ BH % Pur ¢ On 0ff

13.8392 MHz % dB

Transmit Freq Error -1 7

¥ dB Bandwidth
File Operation Status, A:\SCREN344.GIF file saved




802.11b: 40MHz rate/channel, Chain A
Low Channel

i Agilent Freq/Channel

Center Freq

Ch Freq 2.422 GHz Trig Free 2 42200860 GHz

Dccupied Bandwidth I e

Center 2.422000000 GHz Start Freq
239700000 GHz

Stop Freq
2447080060 GHz

CF Step
. 5.00008898 MHz
"\h"\f‘i*r\.'.'&hqmﬂl m Man

i T LI YN
AL W,

Freq Offset
A.00000000 Hz

- - - Signal Track
Occupied Bandwidth Occ BH 7% Pur ¢ On 0ff

13.3215 MHz x dB

Transmit Freq Error G
% dB Bandwidth

File Operation Status. A:\SCREND27.GIF file saved

Middle Channel

i Agilent Freq/Channel
Ch Freq 2.437 Giz Trig Fres| ,CoMterFred
Dccupied Bandwidth I
Center 2.437000000 GHz StartFreq
241200800 GHz
Stop Freq
Ay - fo 246200800 GHz
l'} - ‘rli
' AR = R
I", LTV e v, . z
IH I’Illllt'hf\b‘n\"?'l’lk"wwh",N‘I LPH “ dlw"“"n'w m Man
Y ¥ h"’ﬂ'ﬁ-"ﬂ.’\""’f m ™)
Freq Offset

B.BBBERAEAE Hz

. - - : Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff
® dB ! ]

Transmit Freq Error
% dB Bandwidth

File Operation Status. A:\SCRENO21.GIF file saved




High Channel

# Agilent Freq/Channel

Ch Freq 2.452 GHz Trig Free 25592"@%%5 S

Dccupied Bandwidth I e

Center 2.452000000 GHz Start Freq
242700090 GHz

Stop Freq
&.,||r»1\'~'l-"""'""*“"""L'F'"f‘\’“"a"‘nuﬁ 2.47700000 GHz
I, h CF Step
¥ 500000888 MHz
el Ruto Mar

Y ] .
brpadrompanr ™ T oY A

Freq Offset
A.00000000 Hz

X ; - Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

13.3762 MHz x dB

Transmit Freq Error MH
% dB Bandwidth

File Operation Status. A:\SCRENO35.6IF file saved

802.11b: 40MHz rate/channel, Chain B

Low Channel

5 Agilent Freq/Channel

Center Freq

Ch Freq 2.422 GHz Trig Free 5 42200000 GHz
Occupied Bandwidth I
Center 2.422000000 GHz Start Freq
2.39700080 GHz
" Stop Freq
i b, g 2.44700000 GHz
o Ir'\n
Fa LW CF Step
e ) la'~a..,h,,Tf,n-.-.1,»..»-n-v:-*"r#-ﬁ*r-+u\-.uﬂF 508000668 MHz
P gl ¥ e e Huto Man
Freq Offset
A.0aRaRRRE Hz
=] E E
- - - Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

13.2786 MHz % dB

Transmit Freq Error
% dB Bandwidth 9.484 MH

File Operation Status. A:\SCREH028.GIF file saved




Middle Channel

i Agilent Freq/Channel

|
Ch Freq 2.437 GHz TrigNeree)| , Center Fred
243700808 GHz
Occupied Bandwidth I
Center 2.437000000 GHz StartFreq
2412000808 GHz
Atten
L Stop Freq
ey 2.46200000 GHz
T [

Py, CF Step
| ||III _ — 5.00008000 MHz
i|| i“".,‘m,n-*-\‘\"'"*'“I"'I"'ft""i**rl'rr".'.wn - m Man

B R
Freq Offset

0.88800E00 Hz

ter 2. Af GHz
100 kHz Sianal Track
Occupied Bandwidth Occ BH % Pwr 0 7 (N ra&
13.3066 MHz % dB

Transmit Freq Error MHz
¥ dB Bandwidth 9,638 MH

File Operation Status, A:\SCRENBG32.GIF file saved

High Channel

i Agilent Freq/Channel

Center Freq

Ch Freq 2.452 GHz Trig Free 5 45500000 GH>
Occupied Bandwidth I
Center 2.452000000 GHz StartFreq
2.42700008 GHz
Stop Freq
§,.~.~ I o——I 5{_{ 2.47700000 GHz
. " CF Step
W D.00000000 MHz
ST Huto Man
Freq Dffset

B.66000060 Hz

- - - Signal Track
Occupied Bandwidth Occ BW % Pwr On Off

13.3185 MHz % dB

Transmit Freq Error

¥ dB Bandwidth ]
File Operation Status, A:\SCRENO36.GIF file saved




802.119: 20MHZz rate/channel, Chain A

Low Channel
4% Agilent Freq/Channel

Center Freq

Ch Freq 2.412 GHz Trig Free| 5 11500000 Gz

Occupied Bandwidth B e
Center 2.412000000 GHz Start Freq

2.39700088 GHz

Stop Freq
242780088 GH

3 ? #.,,-.,-"alu'r." )lFh"'"‘1""?1\"'"|‘h"‘|llL"""-l"""“‘F"‘rl|-r"""‘"""\'“f"'"rjl'w‘l'wﬁ_? = “

e e CF Step

i 300080088 MHz

bt ! Auto Man

Freq Offset

0.00000000 Hz

- - - - Signal Track
Occupied Bandwidth Occ BH 7 Pur On 0ff

16.4424 MHz % dB

Transmit Freq Error 4347 -
¥ dB Bandwidth 1

File Operation Status, A:A\SCREN337.GIF file saved

Middle Channel

> Agilent Freq/Channel

A
Ch Freq 2.437 GH=z Trig Free

Occupied Bandwidth I
Center 2.437000000 GHz Start Freq

2.42200008 GHz

Center Freq
243700008 GHz

Stop Freq
2. 45208008 GHz

‘,é*-.,'r,.15.1‘p-.u,J»-fr-~.a...~r.-.n..-..,..._.#r.-.‘ L T S
i 1

#ﬂl.'.‘ﬁ‘"'r l‘."‘II"I".'_\ c F s t e p
it R e 3.00000000 Mz

Auto Man

Freq Offset

0.00006000 Hz

_ _ — — Signal Track
Occupied Bandwidth Occ BH % Pur On Off

16.5255 MHz % dB

Transmit Freeg Error 4
% dB Bandwidth s

Copyright 2000-2004 Agilent Technologies




High Channel

2 Agilent

Freq/Channel

Ch Freq
Occupied Bandwidth

2.462 GHz

. Center Freq
Trig Free | - 4e>ap000 Gz

Low Channel

Center 2.462000000 GHz Start Freq
244708008 GHz
Atte B
i Stop Freq
247708008 GHz
=3 .I,Qw.-'-.t1'4}1-._-_a\lr-p'»,_.-.-.*r-|l.v-.-.-*:u'l,'«'o,-'|I'lJ-'\'1'n»'l".-.v-'-'-_.-f'n".,r—ft'v.-"-,.lr,-‘r-upm‘-"? “—
! ‘ CF Step
g 300000008 MHz
bt Huto Man
Freq Offset
B.ABREAREE Hz
. - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff
16.4459 MHz % dB :
Transmit Freq Error
802.11g: 20MHz rate/channel, Chain B
- Agilent Freq/Channel

Ch Freq 2.412 GHz

Occupied Bandwidth

. Center Freq
Trig Free| 5 41500000 GH:

Start Freq

Center 2.412000000 GHz
2.39700000 GHz

Atte E

1.';,1.1"
N
Tl f-"*’“’lf‘l'f

16.4953 MHz

Transmit Freq Error
% dB Bandwidth 1 MH

> ?‘lfJ,P'!f,94'-IMn-1.l|rn|._HIF'ﬁl.l‘.~|J"'rl'!'h‘In'LaLJH'l,.'|\J'I‘ﬁ'.-\""?n'f#f‘J1|'\\r'n‘,-\i's"-\l_l‘l'l‘Q -

Stop Freq
242700000 GHz
1

R T CF Step

R 300000000 Mz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

File Operation Status. A:\SCREN336.GIF file saved




Middle Channel

% Agilent Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free 5 43700000 GH>

Decupied Bandwidth I e
Center 2.437000000 GHz Start Freq
242200000 GHz
Stop Freq
Y r?’ﬂ;..-,i"n.-_.‘.l,h- ""'l"'1'b‘J"F'I"\,-'L‘.'\*"""l\‘-"|"""'l""r"r‘"""'IJ'-M'NI\.'J"li'Pﬁ < 245200868 GHz
e "'*r-.-.,..“ CF Step
gy e i iy 3-00000000 MHz
Auto Man
Freq Offset
B.ABREAREE Hz
- - - ' Signal Track
Occupied Bandwidth Occ BH % Pur & on 0ff

16.4064 MHz % dB

Transmit Freq Error
% dB Bandwidth 16.453

File Operation Status. A:\SCREN235.GIF file saved

High Channel

4 Agilent Freq/Channel
Ch Freq 2.462 GHz Trig Free| ,SSMter Fred

Dccupied Bandwidth I
Center 2.462000000 GHz StartFreq
244760068 GHz

Atte B
Stop Freq
247760088 GHz
Y ?’f"'“"“"»T"""'le""*-"" 4"f"""'"""ll'“"r"','.J"\'T"""'"'"""'-'""l""'-r'f""""'ﬂl'f‘}""'f‘h“'"-"? a

At : CF Step
J 3.00000008 MHz
AT Buto Man
Freq Offset

0.00000008 Hz

. X - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

16.4459 MHz % dB

Transmit Freq Error g
% dB Bandwidth

File Operation Status. A:\SCREN2331.GIF file saved




802.119g: 40MHZz rate/channel, Chain A

Low Channel

£ Agilent Freq/Channel

Center Freq
2.42200008 GHz

Ch Freq 2.422 GHz Trig Free

Dccupied Bandwidth I e

Center 2.422000000 GHz

Start Freq
2.38450000 GHz

Atte
Stop Freq
2.45950008 GHz

rd ?b\‘fp-'-"1IH‘PTl'\.l‘in'ﬂll‘\"'p""'""l [l_.'?-"PiIﬁ'$r"'“""\'II||'-PV.‘-.V-1'-.h'|¥?| <«

,ﬁ ﬁ &0 rl'l h
.*’n'u'r-""L-.-"u'"|"I'f"i""r‘.'l"-"l\"f""‘*

- CF Ste
LR 7 Sa000000 Ml—lg
Auto Man

Freq Offset
0.00000000 Hz

. . m——— : Sighal Track
Occupied Bandvidth 2y 0 ‘ 0ff

36.4032 MHz

Transmit Freq Error 4
% dB Bandwidth

File Operation Status. A:\SCREN350.GIF file saved

Middle Channel

#5 Agilent Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free 5 43700000 GHz
Dccupied Bandwidth I
Center 2.437000000 GHz Start Freq
2.39950068 GHz
#Atte B
Stop Freq
> Qstrnafrinees, | pronbjey it ¢ 247450000 GHz
’ Wy d .
i W Vo
Lttt n"l"‘v’"-""l.ﬂ' f'wJ h l’*"fw"""‘ilﬂ'—l i “ri' LR CF Step
ooy R ' R
Auto Man
Freq Offset

0.00000008 Hz

- - . - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

36.4038 MHz % dB

Transmit Freq Error
® dB Bandwidth

File Operation Status. A: ENS27.GIF file saved




High Channel

- Agilent Freq/Channel

Center Freq
2. 45208008 GHz

Ch Freq 2.452 GH=z Trig Free

Occupied Bandwidth I

Center 2.452000000 GHz

Start Freq
2414580088 GHz

Atte B
Stop Freq
| 2.48950008 GHz
|
/ W “»-.H ! CF Step
|'.1-'4..r|l\ “'I"“L d ’_h_ Ill'll\h"'”‘\'l"'u'ﬁ ] 1 Ir.l,‘.h |“_,-.fl\1',.1* e @@ BAGanEa qu‘alﬁ

>3 ?\I.I‘m"!.ﬂﬁh"! [kt '-'\'F"“"‘*‘“.“"Jq|I‘-"\-'."|‘\'|\-"M? =
!
A

Freq Offset
B.00000008 Hz

- - - — Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

36.2301 MHz % dB

Transmit Freq Error
¥ dB Bandwidth

File Operation Status. A:\SCRENS39.GIF file saved

802.119: 20MHz rate/channel, Chain B

Low Channel
- Agilent Freq/Channel
Ch Freq 2.422 GHz Trig Free| ,SSMter Fred
Dccupied Bandwidth I
Center 2.422000000 GHz StartFreq
238450068 GHz
Stop Freq
245950088 GHz
> -‘\'*"""""‘f'""‘""llll"*'J"‘"'l”""‘w" |..-;‘1.,l,w.k-.'\Ii..i,\1FI|'.-...-\|,m.|-,,-,.,}b P
. o Wk CF Ste
t -+-.--t.r«'-.'a,a,$.~.-'-~.*-*-*r-*\ﬂ’ B 7.50086666 MHE
Auto Man
Freq Offset

0.00000008 Hz

Signal Track

Bandwidth On 0ff

36.4555 MHz

Transmit Freq Error A

Occupied

® dB Bandwidth
File Operation Status. REN249.GIF file saved




Middle Channel

4 Agilent Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free 5 43700000 GHz
Occupied Banduidth I
Center 2.437000000 GHz StartFreq
2.39950068 GHz
ef 11.6 dBm #Atten ]
4P Stop Freq
N %‘..-..-'_“'u,.-._;-'-\Ir.,_.\f.'ﬁﬁ'h'r*."rhl |-.-..vr\l;,h‘-'f"n-‘illu"p‘.ﬂ.-‘u,».y?l < 2474500860 GHz
/ (M ]
J | ) i, 1||'h"' 1-‘| R - ,
e e t Fvy WP v - 2 é:@F@ Ejs T\-FHE
Buto Man

Freq Offset
B.AA0EAREE Hz

#F SH 16

- Signal Track
Occupied Bandwidth On J 0ff

36.2788 MHz

Transmit Freq Error
® dB Bandwidth

File Operation Status. A: RENS20.GIF file saved

High Channel

. Agilent Freq/Channel

Center Freq

Ch Freq 2.452 GHz Trig Free 5 A5206R66 GHz

Occupied Bandwidth I

Center 2.452000000 GHz Start Freq

2414568608 GHz
ftter Stop Freq
= ? - ﬂlr..\-.‘.w‘fﬂ.-,ll |.,_.-, e |l!'|,.""""r 'Il.'.‘h'll‘ﬁ . 243956000 GHz
# S o CF Step
b R LI, 7 50000006 iz

Freq Offset
000006000 Hz

- - = - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

36.1397 MH % dB

Transmit Freq Error
% dB Bandwidth

File Operation Status, A:\SCRENS40.GIF file saved




802.11n: 20MHz rate/channel, Chain A

Low Channel

“ Agilent Freq/Channel

Ch Freq 2.412 GHz Trig Free 25192"@%%%5 e

Occupied Bandwidth I

Center 2.412000000 GHz Start Freq
2.38700008 GHz

Stop Freq

I PR D 2.43700800 GHz
1 ¥ T

¢ \ CF Step

H"'““*"*”"*‘"l"**-" 5.ABAAREAE MHz

A
! “"‘"‘"*‘n""'pr.,rw Auto Man

o
(1
Tt L
LA

#

Freq Offset
000006000 Hz

100 k #VBH 3

- ] ' ] - Signal Track
Occupied Bandwidth Occ BH % Pwr 60 1 (N 0ff

17.6564 MHz % dB

Transmit Freq Error .
® dB Bandwidth 17 ' MHz

File Operation Status, A:\SCREN324.GIF file saved

Middle Channel

5 Agilent Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Fres| 5 12200008 Gz

Occupied Bandwidth I

Center 2.437000000 GHz StartFreq
2.41200008 GHz

Stop Freq

= $-4.!"'-.-|'||lc"ri.‘r"f'r;-:-.»f].l[.‘.‘ﬂ\-‘l' ity = 246200008 GHz
4 1

e oy CF Step

T i hakli W st 5.AERA0REE MHz

| [
P P Autn Man

Freq Offset
D.O00000a00 Hz

188 kHz #\VBK 300

— - - Signal Track
Occupied Bandwidth Occ BH % PWr o7 (W 0ff

17.6573 MHz % dB

Transmit Freq Error

¥ dB Bandwuidth
File Operation Status. A:\SCREN327.GIF file saved




High Channel

# Agilent Freq/Channel

Center Freq

Ch Freq 2.462 GH=z Trig Free 2 46200000 GHz
Occupied Bandwidth B e
Center 2.462000000 GHz Start Freq
2.44700868 GHz
Stop Freq
2.47700888 GHz
CF Step
3.00000888 MHz
Auto Man

Freq Offset
0.00000000 Hz

Signal Track

Occupied Bandwidth On 0ff

17.6115 MHz

Transmit Freq Error
¥ dB Bandwidth

File Operation Status, A:\SCREN328.GIF file saved

802.11n: 20MHz rate/channel, Chain B

Low Channel

# Agilent Freg/Channel

Center Freq

Ch Freq 2.412 GHz Trig Fres| 5 11560600 Gliz

Occupied Bandwidth I

Center 2.412000000 GHz

Htten

Start Freq
2.36700006 GHz

Stop Freq
_)?._ e — "I'I"fll lh'4'"'-*'1'-'-"""v‘."M"l--f-\h‘r - 2. 43780000 GHz

. 'Ju""l‘l | \l‘""l""l""'l ol 151510 E?@Ej @s 'T:“'|e|'|p
lPl\,,1-|,o41-"|'|'u""'Frr"ﬂ""""“""’f'h [ | h'\T.T"hH."'wrI'h*"FHI.Ih'\“Ih"'r'ln_ Hu_.tu Maﬁ

Freq Offset
B.0BR0AREA Hz

_ _ : : Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

17.6433 MHz % dB
H

Transmit Freq Error 1 k

®% dB Bandwidth 17
File Operation Status, A=\ EN325.GIF file saved




Middle Channel

% Agilent Freq/Channel
Ch Freq 2.437 GHz Trig Fres| , (EMLET FTed

Occupied Bandwidth I
Center 2.437000000 GHz Start Freq
2.41200000 GHz

Atte 4B

Stop Freq
= “lp,.,,a'_f-,.,lu Jp'l.u_'.v'\Il I""‘h"“'l"\""*\". "'l'u"l"-”r? c 2. 46200808 GHz
Ao -‘p'l.-'r.u'n"'rl : l‘.1".'.h"Ihilbﬁ“'i""\‘u‘f!"'it‘il i . Step
'l\Ihﬂ,'#f""ﬁuﬁmwr Wiy 'r Y el "“'u"*"ﬁa,», ﬁ@@@@@@@ T’llélﬁ
Freq Offset

B.00aaAAAEA Hz

#VBH

Occupied Bandwidth Occ BH % Pur On
17.6832 MHz % dB i

Signal Track
Off;

Transmit Freq Error 1 ¢
% dB Bandwidth

File Operation Status. A:\SCREN326.GIF file saved

High Channel

% Agilent Freq/Channel

Center Freq

Ch Freq 2.462 GHz Trig Free| o 1conp00m Gz

Occupied Bandwidth I e

Center 2.462000000 GHz Start Freq

2.44780000 GHz

Stop Freq
2. 47708008 GHz

CF Step
3.00000008 MHz
Auto Man

Freq Offset
0.00000008 Hz

W

I .- = 3 Signal Track
Occupied Bandwidth Occ BH % Pur On 0Ff

17.6368 MHz x dB

Transmit Freq Error

¥ dB Bandwidth
File Operation Status. R:\SCREN329.GIF file saved




802.11n: 40MHz rate/channel, Chain A

Low Channel
W Agilent Freg/Channel

Center Freq

Ch Freq 2.422 GHz Trig Free 5 49906000 GHz

Occupied Bandwidth B e
Center 2.422000000 GHz Start Freq
2.38456008 GHz

1B
Stop Freq
> Q.'u,r..-}»:,-',I..-'r*p.'."'f"N‘u'\‘-'r1'f'H""|’Jr‘.-'“-aJ"!""‘T""‘W-.-‘-ﬁ‘-‘r“"wq « 2.45950000 Gtz
¥ II

J hﬁ_ CF Step
+ 7 L 7.50000008 MHz
i i ke Auto Man
Freq Offset

0.08000000 Hz

VBH 1 MHz .
- - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

36.8218 MHz x dB

Transmit Freq Error  5.132
% dB Bandwidth

File Operation Status. A:\SCREN323.GIF file saved

Middle Channel

- Agilent Freg/Channel
. Center Freq
Ch Freq 2.437 GHz Trig Free 5 43700009 GHz

Occupied Bandwidth I
Center 2.437000000 GHz Start Freq
2399508868 GHz

1B
Stop Freq
IV S —— Iﬂ,..,_...,,_.T,w,,,,.._,ﬁ,,,,..ﬂ,ﬁ . 2 47450868 GHz
/ Yy |
f & CF Step
o 1

t -l'|'4i-.LJ||If-,,l,i'rrﬁr-'rh'wiﬁﬁ.M' ‘h’ |“"l-.Jﬁ'ﬂ-.-'ﬁv-.mll\,?\l ﬁ@@@@@@@ w;li
Freq Offset

0.00000008 Hz

#Res BH 100 K VEM 1 Mz
- - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 |0} 0ff

36.8090 MHz % dB

Transmit Freq Error

% dB Bandwidth
File Operation Status. A:NSCREN320.GIF file saved




High Channel

- Agilent Freg/Channel
A
Ch Freq 2.452 GHz Trig Free| , (EMter Fred
Occupied Bandwidth I
Center 2.452000000 GHz Start Freq
2414500088 GHz
Atten
A Stop Freq
—)?.\_.ﬂJl-'I4".l'aH!l“.fM«'\'i\r«f-‘f-’|'dl"l,J{1b]ﬂ‘1j\1"1lh'l*l;"r-'r}“#"-'ﬂ'ﬂl‘r‘-"a.l"'\ E 2.43950080 GHz
/ b CF Step
¢ LS 7.50000099 MHz
"'H'fllb- ‘,IH._III'.'..J} “rnl|||.|_f".-.. M N N,.'HJ'*ILHF m M an
Freq Offset

. ey 0.00000000 Hz

#Res BH 10 WBH 1 MHz

- — - » Signal Track
Occupied Bandwidth Occ BN 7 Pur ¢ On 0ff

36.1452 MHz % dB

Transmit Freq Error

®% dB Bandwidth
File Operation Status, A:\SCREN318.GIF file saved

802.11n: 40MHz rate/channel, Chain B

Low Channel

i Agilent Freg/Channel

Center Freq

Ch Freq 2.422 GHz Trig Free 2 42200000 GHz

Dccupied Bandwidth I e

Center 2.422000000 GHz Start Freg

2.38450088 GHz

Stop Freq
245956006 GHz

i CF Step
I'FI"""r ‘f‘\'"H.h"n\-‘-,lprM\«H, HTJED@ 000000 T‘1Haﬁ

Freq Offset
000000008 Hz

VEW 1 MHz

; = . " - Signal Track
Occupied Bandwidth Occ BH % Pur 00 7 (Nalg 0ff

36.2003 MHz % dB

Transmit Freq Error  4.115

% dB Bandwidth
File Operation Status. A:\SCREN322.GIF file saved




Middle Channel

A Agilent Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free| 5 12750000 Gz

Occupied Bandwidth I e
Center 2.437000000 GHz Start Freq

2.39950000 GHz

Atte B

Stop Freq
A i o 247456006 GHz
! y !
A

7 & CF Step

¥ B 7.hBeREaRe MH
'JI"""i fllf'""k ’F}\rf"' o M.'w'l Fh" .".-L.,J|!-l.'\.,-',ﬁu-,mllni1 4 m M Eﬁ

Freq Offset
0.00000008 Hz

VEH 1 MHz _
- - - Signal Track
Occupied Bandwidth Occ BH % Pur e O 0Ff

36.8090 MHz x dB

Transmit Freq Error
¥ dB Bandwidth

File Operation Status. A:\SCREN320.GIF file saved

High Channel

W Agilent Freq/Channel

Center Freq

Ch Freq 2.452 GHz Trig Free| o 4conno06 GHz

Dccupied Bandwidth I
Center 2.452000000 GHz Start Freq

2.41450888 GHz

Stop Freq
=N ?"-"‘|'v?h\"f'H'1"'"P‘f"‘"“"‘|""'""""1h]ﬂ"J"I"‘iF""F'I""'N."'I'“*“I""*""‘ ya 248950088 GHz
/ by CF Step
t i o 7.50000000 MHz
- "'Wfllb.- 7 H"""‘r‘l"’wnllll i gl L 'I,.'HJI*IPF M M an
Freq Offset
B.AA0EAREE Hz

UBH 1 MhHz
. X - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 il 0ff

36.1452 MHz % dB

Transmit Freq Error 1k
% dB Bandwidth 3

File Operation Status. A:\SCREN2318.GIF file saved




§15.247(b) - PEAK OUTPUT POWER MEASUREMENT

Applicable Standard

815.247(b) The maximum peak output power of the intentional radiator shall not exceed the following:

815.247(b) (3) For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-
5850 MHz bands: 1 Watt.

815.247(b) (4) (i) Systems operating in the 2400-2483.5 MHz band that are used exclusively for fixed,
point-to-point operations may employ transmitting antennas with directional gain greater than 6 dBi
provided the maximum peak output power of the intentional radiator is reduced by 1 dB for every 3 dB
that the directional gain of the antenna exceeds 6 dBi.

Measurement Procedure

Place the EUT on a bench and set it in transmitting mode.
Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to a
spectrum analyzer.

3. Add a correction factor to the display.

Each chain is measured separately and the total power is calculated using the following formula:
Total Power = 10 log (10" (Chain A Power / 10) + 10”( Chain B Power / 10))

Effective Antenna Gain = Antenna Gain + 10 log (Number Tx Chains)

Equipment Lists

Manufacturer Description Model Serial Number Cal. Date
Agilent Spectrum analyzer E4446A US44300386 2006-03-06
Agilent Power Meter E4419B MY4121511 2006-09-13
Agilent Sensor E9301A MY41497252 2006-10-12

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Test Setup Diagram

EUT

Spectrum
Analyzer
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Environmental Conditions

20°C-23°C
30% - 63%
1011mbar - 1019 mbar

Temperature:
Relative Humidity:
ATM Pressure:

*The testing was performed by Oscar Au from 2006-10-30 to 2006-11-22

Test Result

802.11b: 20MHz rate/channel

Frequency Max Power Max Power Max Power Liiefie
Chain A Chain B Total Result
(1) (dBm) (dBm) (dBm) (GIEm)
2412 18.66 18.56 21.62 30 Pass
2437 18.89 18.81 21.86 30 Pass
2462 18.65 18.64 21.66 30 Pass
802.11b: 40MHz rate/channel
Erequenc Max Power Max Power Max Power Limit
(|3|HZ) y Chain A Chain B Total (dBm) Result
(dBm) (dBm) (dBm)
2412 17.58 17.68 20.64 30 Pass
2437 17.77 17.52 20.66 30 Pass
2462 17.74 17.84 20.80 30 Pass
802.119: 20MHz rate/channel
Erequenc Max Power Max Power Max Power Lt
(I\(lez) y Chain A Chain B Total (dBm) Result
(dBm) (dBm) (dBm)
2412 17.56 17.49 20.54 30 Pass
2437 18.86 18.83 21.86 30 Pass
2462 15.97 15.89 18.94 30 Pass
802.11g: 40MHz rate/channel
S e Max Power Max Power Max Power Lfrirfie
(I\chHz) y Chain A Chain B Total (dBm) Result
(dBm) (dBm) (dBm)
2422 12.41 12.36 15.40 30 Pass
2437 16.67 16.49 19.59 30 Pass
2452 12.55 12.51 15.54 30 Pass
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802.11n: 20MHz rate/channel

Erequenc Max Power Max Power Max Power Limit
(I\(jIHz) y Chain A Chain B Total (dBm) Result
(dBm) (dBm) (dBm)
2412 15.56 15.49 18.54 30 Pass
2437 18.63 18.69 21.67 30 Pass
2462 15.53 15.54 18.55 30 Pass
802.11n: 40MHz rate/channel
Frequenc Max Power Max Power Max Power Lfrorfi
(l\(jIHz) y Chain A Chain B Total (dBm) Result
(dBm) (dBm) (dBm)
2422 12.56 12.63 15.61 30 Pass
2437 18.64 18.69 21.68 30 Pass
2452 12.30 12.28 15.30 30 Pass
802.11b: 20MHz rate/channel, Chain A
Low Channel
5 Agilent |Freq/thanne|
" Center Freq
Ch Freq 2.412 GH=z Trig Free 2 41200009 GHz
Channel Paver || |pyjeessssssess
Center 2.412000000 GHz StartFreq
239700000 GHz
Stop Freq
242700080 GHz
CF Step
300000080 MHz
Auto Man
Freq Offset

Channel Power

#yBH 3 MHz

18.66 dBm /20.0000 MHz

Power Spectral Density |3

-54.35 dBm/Hz

g 0.00000000 Hz

Signal Track
Dff

File Operation Status, A:\SCREN292.GIF file saved
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Middle Channel

4 Agilent Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free 5 A3700R00 GHz

Channel Power I e
Center 2.437000000 GHz Start Freq

242200808 GHz

Stop Freq
2. 45200008 GHz

CF Step
300680066 MHz
Huto Man

Freq Offset
B.0BR0AREE Hz

Signal Track
Channel Power Power Spectral Density | 0ff

18.89 dBm /20.8000 MHz -54.12 dBm/Hz

File Operation Status. A:\SCREN295.GIF file saved

High Channel

5 Agilent Freq/Channel

Center Freq

Ch Freq 2.462 GHz Trig Free | - 1conp00m Ghiz

Channel Paer 1 |

Center 2.462000000 GHz Start Freq

2.44700088 GHz

Stop Freq
247780080 GHz

CF Step
3.00000088 MHz
Auto Man

Freq Offset
B.AA0EAREE Hz

Signal Track
Channel Power Power Spectral Density |3 0ff

18.65 dBm /20.0000 MHz -54.36 dBm/Hz

File Operation Status, A:\SCREN296.GIF file saved




802.11b: 20MHz rate/channel, Chain B

Low Channel

% Agilent Freq/Channel

Center Freq

Ch Freq 2.412 GHz Trig Free > 41200808 GHz

Channe! Power 1 ]

Center 2.412000000 GHz Start Freq
239700000 GHz

Stop Freq
242700008 GHz

CF Step
300680066 MHz
Huto Man

Freq Offset
B.0BR0AREE Hz

Signal Track
Channel Power Power Spectral Density | 0ff

18.56 dBm /20.8000 MHz -54.45 dBm/Hz

Allowable span for current center frequency exXceeded
Middle Channel

% Agilent Freq/Channel

|

Ch Freq 2.437 Glz Trig Fres| , (EMterFred
Channel Pover I

Center 2.437000000 GHz Start Freq
242208000 GHz
Stop Freq
245200000 GHz
CF Step
300000000 MHz
Auto Man
Freq Offset

B.000080008 Hz
#JBH 3 MHz

Signal Track
Channel Power Power Spectral Density |3 0ff

18.81 dBm /20.0000 MHz -54.20 dBm/Hz

File Operation Status, A:\SCREN293.GIF file saved




High Channel

> Agilent Freq/Channel

Center Freq

Ch Freq 2.462 GHz Trig Free 5 46200000 GH»
Chaninel Porer 1]
Center 2.462000000 GHz Start Freq
2.44700000 GHz
Stop Freq
2.47700000 GHz
CF Step
3.00000006 MHz
Auto Man
Freq Offset

§.660000868 Hz
#WBH 3 MHz

Signal Track
Channel Power Power Spectral Density ||jol 0ff

18.64 dBm /20.8000 MHz -54.37 dBm/Hz

File Operation Status. A:\SCREN297.GIF file saved

802.11b: 40MHz rate/channel, Chain A

Low Channel

3 Agilent Freq/Channel

e
Ch Freq 2.422 GHz Trig Free| ,Comter Fred

Channel Posier I

Start 2.392000000 GHz Start Freq
239200000 GHz
Stop Freq
245208080 GHz
CF Step
i E.A0000660 MHz
R R e rar e m Man
Freq Offset
0080600008 Hz
Signal Track
Channel Power Power Spectral Density |(Jfo 0ff

17.58 dBm /40.8000 MHz -58.44 dBm/Hz

File Operation Status. A:\SCRENG26.GIF file saved




Middle Channel

- Agilent Freg/Channel
A
Ch Freq 2.437 GHz Trig Free| ,GoMter Fred
Channel Parer I
Center 2.437000000 GHz StartFreq
248700088 GHz
Stop Freq
246708088 GHz
CF Step
o G.AGAEAEAE MHz
R LR PI L ETS, TR 5 m M an
Freq Offset

B.ApAAAARE Hz

Signal Track
Channel Power Power Spectral Density ([ 0ff

17.77 dBm /40.0000 MHz -58.25 dBm/Hz

File Operation Status, A:\SCRENO230.GIF file saved

High Channel

4 Agilent Freq/Channel

Center Freq

Ch Freq 2.452 GHz Trig Free 5 450000 GHz
Channel Power I
Center 2.45200000@ GHz StartFreq
242208000 GHz
——— Stop Freq
] 248208088 GHz
CF Step
G.O00000a0 MHz
Huto Man
Freq Offset

B.00080008 Hz
#yBH 3 MHz

Signal Track
Channel Power Power Spectral Density ([l 0ff

17.74 dBm /40.0000 MHz -58.28 dBm/Hz

File Operation Status, A:\SCRENG24.GIF file saved




802.11b: 40MHz rate/channel, Chain B
Low Channel
= Agilent Freg/Channel

Ch Freq 2.422 GHz Trig Free 2552"@%%%5 i

Channel Poner 1

Start 2.392000000 GHz Start Freq
2.39200000 GHz

Stop Freq
245200000 GHz

CF Step
6.BEABAREA MHz

B S e Butn Mar

Freq Offset
A.00000088 Hz

Signal Track
Channel Power Power Spectral Density (ol 0ff

17.68 dBm /40.0000 MHz -58.35 dBm/Hz

Restoration of NVYRAM data

Middle Channel

2 Agilent Freq/Channel

Ch Freq 2.437 GHz Trig Free 255??"@"@9@%5 o

Channel Paer 1

Center 2.43/000000 GHz Start Freq
2.48700000 GHz

Stop Freq
246708088 GHz

CF Step
G.O00000a0 MHz

e e Buto Man

Freq Offset
B.BAREAREE Hz

#yBH 3 MHz

Signal Track
Channel Power Power Spectral Density ([l 0ff

17.52 dBm /40.0000 MHz -58.50 dBm/Hz

File Operation Status, A:\SCRENB29.GIF file saved




High Channel

#  Agilent Freq/Channel

Center Freq

Ch Freq 2.452 GHz Trig Free 5 A5OAAA0H GHz
Channel Power I
Center 2.452000000 GHz Start Freq
242200000 GHz
Stop Freq
2482080088 GHz
/ CF Step
ST S B.HBREAREEA MHz
Ml Auto Man
Freq Offset

0.00008008 Hz
#WBH 3 MHz

Signal Track
Channel Power Power Spectral Density |(Jjuli 0ff

17.84 dBm /40.0000 MHz -58.18 dBm/Hz

File Operation Status, A:\SCRENO33.GIF file saved

802.119: 20MHZz rate/channel, Chain A

Low Channel
- Agilent Freq/Channel

Ch Freq 2.412 GHz Trig Free 25?5‘@%%; i

Channel Power I

Center 2.412000000 GHz Start Freq
2.39700000 GHz

N D S RS Stop Freq
T B 2.42700888 GHz

CF Step
3.00000888 MHz
Buto Man

Freq Offset
B.BOAGEEAE Hz

#YBN 3 MHz

Signal Track
Channel Power Power Spectral Density |Jug 0ff

17.56 dBm /20.0000 MHz -55.45 dBm/Hz

Copyright 2000-2004 Agilent Technologies




Middle Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Fres 5 43700000 GHz
Channel Porer 1]
Center 2.437000000 GHz Start Freq
2.42200888 GHz
Stop Freq
2.45200660 GHz
CF Step
3.00000660 MHz
Auto Man

Freq Offset
000060008 Hz

#YBN 3 MHz

Signal Track
Channel Power Power Spectral Density |Jud Off

18.86 dBm /20.0000 MHz -54.15 dBm/Hz

File Operation Status. A:\SCREN301.GIF file saved

High Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 2.462 GHz Trig Free 2 46200080 GHz

Channel Power I
Center 2.462000000 GHz Start Freq

2.44780008 GHz

] Stop Freq
2.47700809 GHz

SRS L CF Step

3.00000000 MHz
Auto Man

Freq Offset
B.O0RBAREA Hz

Signal Track
Channel Power Power Spectral Density (ol 0ff

15.97 dBm /20.0000 MHz -57.84 dBm/Hz

File Operation Status, A:\NSCREN302.GIF file saved




802.119: 20MHz rate/channel, Chain B

Low Channel

4 Agilent Freqg/Channel

Center Freq

Ch Freq 2.412 GHz Trig Free| o 1200000 Gz

Channel Power I e
Center 2.412000000 GHz Start Freq

2.39700006 GHz

Stop Freq
242700000 GHz

CF Step
3.00000008 MHz
Auto Man

Freq Offset
D.A0a06808 Hz

#WBH 3 MHz

Signal Track
Channel Power Power Spectral Density | 0ff

17.49 dBm /20.8000 MHz -55.52 dBm/Hz

File Operation Status. A:\SCREN299.GIF file saved

Middle Channel

4 Agilent Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free 2 43700008 GHz

Channel Power I
Center 2.437000000 GHz Start Freq

2.42209008 GHz

Stop Freq
245280088 GHz

CF Step
300000088 MHz
Auto tan

Freq Offset
B.6ERREREE Hz

#WBH 3 MHz

Signal Track
Channel Power Power Spectral Density | 0ff

18.83 dBm /20.8000 MHz -54.18 dBm/Hz

File Operation Status. A:\SCREN300.GIF file saved




High Channel

3 Agilent Freq/Channel

|
Ch Freq 2.462 GH=z Trig Fres

Channe| Poner I

Center 2.462000000 GHz

Center Freg
2. 46200008 GHz

StartFreq
244700008 GHz

Stop Freq
247708088 GHz

CF Step
3.00000088 MHz
Auto Man

Freq Offset
B.AOREAREE Hz

#YBH 3 MHz

Signal Track
Channel Power Power Spectral Density ||l 0ff

15.89 dBm /20.0000 MHz -57.12 dBm/Hz

File Operation Status, A:\SCREN363.GIF file saved

802.119: 40MHz rate/channel, Chain A

Low Channel

5 Agilent Freq/Channel

|

Ch Freq 2.422 Ghz Trig Fres| ,GSMtEr Fred
Channel Pater I

Center 2.422000000 GHz StartFreq
238450000 GHz
Stop Freq
245950080 GHz
CF Step
£.50000080 MHz
Auto Man
Freq Offset

0.00000008 Hz

Signal Track
Channel Power Power Spectral Density | 0ff

12.41 dBm /40.0000 MHz -63.61 dBm/Hz

File Operation Status, A:\SCREN376.GIF file saved




Middle Channel

5 Agilent Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free | 5 43700000 Ghz
Channel Power 1]
Center 2.437000000 GHz el Al
240760080 GHz
.5 dEm
Stop Freq
2467680080 GHz
P Py 1."{-"h‘H'I'rﬂ\"-h""""'
e CF Step
G.AA0EAREA MHz
Auta Man
Freq Offset

0.00000008 Hz

Signal Track
Channel Power Power Spectral Density |3 0ff

16.67 dBm /40.0000 MHz -539.36 dBm/Hz

File Operation Status, A:\SCREN526.GIF file saved

High Channel

5 Agilent Freq/Channel

|
Ch Freq 2.452 Gz Trig Fres| , GEMtEr Fred

Channel Pater 1]
Center 2.452000000 GHz Start Freq
242260080 GHz
Stop Freq
248260080 GHz
1.""-'l N

ey CF Step
G.AA0EAREA MHz
Auto Man
Freq Offset

0.00000008 Hz

Signal Track
Channel Power Power Spectral Density |3 0ff

12.55 dBm /40.0000 MHz -63.47 dBm/Hz

File Operation Status, A:\SCREN538.GIF file saved




802.119: 20MHz rate/channel, Chain B

Low Channel

% Agilent Fregq/Channel

Center Freq

Ch Freq 2.422 GHz Trig Free| 5 15000000 Gz

Channel Power I e
Center 2.422000000 GHz Start Freq

2.35450006 GHz

Stop Freq
245950000 GHz

CF Step
7.5eeaa866 MHz
Auto Man

Freq Offset
D.egaEEaaE Hz

“II.IIE:H E: MH:

Signal Track
Channel Power Power Spectral Density | 0ff

12.36 dBm /40.0008 MHz -63.66 dBm/Hz

Copyright 2000-2604 Agilent Technologies

Middle Channel

i Agilent Fregq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free| 5 13760000 Gz

Channel Power I e
Center 2.437000000 GHz Start Freq

248700006 GHz

Stop Freq
2. 46700000 GHz

CF Step
C.Aeeaae66 MHz
Auto Man

Freq Offset
D.egaEEaaE Hz

Signal Track
Channel Power Power Spectral Density |3 0ff

16.49 dBm /40.8000 MHz -59.53 dBm/Hz

File Operation Status, RA:\SCREN525.GIF file saved




High Channel

% Agilent Freq/Channel

Center Freq

Ch Freq  2.452 GHz Trig Free| 5 iconpnon GHz
Channel Power I
Center 2.452000000 GHz Start Freq
242200000 GHz
g v E—i Stop Freq
' 2.48200000 GHz
R CF Step
600000000 MHz
Autao Man
Freq Offset

3.00000008 Hz
#BN 3 MHz

Signal Track
Channel Power Power Spectral Density | 0ff

1251 dBm /40.8000 MHz -63.52 dBm/Hz

File Operation Status. A:\SCRENS537.GIF file saved

802.11n: 20MHz rate/channel, Chain A
Low Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 2.412 GHz Trig Fres | o 41560000 Ghiz

Channel Pawer 1 ]

Center 2.412000000 GHz Start Freq
2.39700000 GHz

Stop Freq
2.42700000 GHz

CF Step
3.00000088 MHz
Auto Man

Freq Offset
B.o0000000 Hz

Signal Track
Channel Power Power Spectral Density | Off

15.56 dBm /20.0008 MHz -57.45 dBm/Hz

File Operation Status, A:\SCREN3B5.GIF file saved




Middle Channel

5 Agilent Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free 2 43700809 GUz
Channel Porer 1]
Center 2.437000000 GHz Start Freq
242280088 GHz
T Lo oo 1 Stop Freq
245260088 GHz
CF Step
300080088 MHz
Auto Man
Freq Offset
B.BEREEREE Hz
Signal Track
Channel Power Power Spectral Density | 0ff

18.63 dBm /20.8000 MHz -54.38 dBm/Hz

File Operation Status, A:\SCREWN306.GIF file saved

High Channel

W Agilent Freq/Channel

Center Freg

Ch Freq 2.462 GH=z Trig Fres 2 46200000 Ghz
Chaninel Power 1]
Center 2.462000000 GHz Start Freq
244700008 GHz
Stop Freq
247708088 GHz
CF Step
300088088 MHz
Auto Man
Freq Offset
B.AOREAREE Hz
Signal Track
Channel Power Power Spectral Density ||l 0ff

15.53 dBm /20.0000 MHz -57.48 dBm/Hz

File Operation Status, A:\SCREN369.GIF file saved




802.11n: 20MHz rate/channel, Chain B

Low Channel

- Agilent Freq/Channel

Ch Freq 2.412 GHz Trig Free 25?51@%%%5 s

Channel Power I

Center 2.412000000 GHz Start Freg
2.39700000 GHz

Stop Freq
242760080 GHz

RO CF Step
306000060 MHz
Auto Man

Freq Offset
000060008 Hz

#YBN 3 MHz

Signal Track
Channel Power Power Spectral Density |Jud Off

15.49 dBm /20.0000 MHz -57.52 dBm/Hz

Copyright 2000-2004 Agilent Technologies
Middle Channel

- Agilent Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Fres | 5 12260000 Ghiz

Channel Pawer 1 ]

Center 2.437000000 GHz Start Freq
2.42200000 GHz

Stop Freq
2.45200000 GHz

e T O L Y PRSP P P

',
e,
T

CF Step
3.00000088 MHz
Auto Man

Freq Offset
B.o0000000 Hz

#Il_llE:L'J E: HH:

Signal Track
Channel Power Power Spectral Density | Off

18.69 dBm /20.0008 MHz -54.32 dBm/Hz

File Operation Status, A:\SCREN387.GIF file saved




High Channel

¥ Agilent Freq/Channel

Center Freq

Ch Freq 2.462 GHz Trig Free 2 AGPARRRG GHz

Channel Pover N
Center 2.462000000 GHz StartFreq
2. 44700808 GHz
Stop Freq
2. 47780808 GHz
M\\.«,ﬂ.ﬁ.,..;__‘..r--"‘ " CF Step
Offst 300080888 MHz
) Auto Man
Freq Offset

B.00aaaaAA Hz
#YBH 3 MHz

Signal Track
Channel Power Power Spectral Density (ol 0ff

15.54 dBm /20.0000 MHz -57.47 dBm/Hz

File Operation Status, A:\NSCREN308.GIF file saved

802.11n: 40MHz rate/channel, Chain A

Low Channel

% Agilent Freq/Channel

Ch Freq 2.422 GHz Trig Free 25292"@%%%5 S

Channe| Parer 1 ]

Center 2.422000000 GHz Start Freq
2.39280809 GHz

3 Stop Freq
U PO [ S RSV 245260006 GHz

CF Step
oo | 6 GBE06000 MHz
Auto tan

Freq Offset
B.6ERREREE Hz

#WBH 3 MHz

Signal Track
Channel Power Power Spectral Density | 0ff

12.56 dBm /40.8000 MHz -63.46 dBm/Hz

File Operation Status. A:\SCREN311.GIF file saved




Middle Channel

¥ Agilent Freq/Channel

Center Freq

Ch Freq 2.437 GHz Trig Free| 5 13760000 Gz

Channel Paver I

Center 2.437000000 GHz Start Freq
2.48780600 GHz

Stop Freq
2.46700000 GHz

CF Step
6.00000088 MHz
Auto Man

Freq Offset
B.00668066 Hz

Signal Track
Channel Power Power Spectral Density |Jl 0ff

18.64 dBm /40.8000 MHz -57.38 dBm/Hz

File Operation Status. A:\SCREN314.GIF file saved

High Channel

2 Agilent Freq/Channel

Center Freq

Ch Freq 2.452 GHz Trig Free 5 45200008 Ghr

Channel Pover I
Center 2.452000000 GHz Start Freq
2.42200008 GHz
Stop Freq
2.48200000 GHz
i CF Step
N 5.00000000 MHz
B Auto Man
Freq Dffset

0.66000066 Hz

#Il_llE:H :: HH:

Signal Track
Channel Power Power Spectral Density ||jul 0ff

12.30 dBm /40.0008 MHz -63.72 dBm/Hz

File Operation Status, A:\SCREN315.GIF file saved




802.11n: 40MHz rate/channel, Chain B

Low Channel

% Agilent Freq/Channel

Ch Freq 2.422 GHz Trig Free 25292"@%%%5 S

Channe| Parer 1 ]

Center 2.422000000 GHz Start Freq
2.39280809 GHz

Stop Freq
245280088 GHz

CF Step
6.00000088 MHz
Auto tan

Freq Offset
B.6ERREREE Hz

#WBH 3 MHz

Signal Track
Channel Power Power Spectral Density | 0ff

12.63 dBm /40.8000 MHz -63.39 dBm/Hz

File Operation Status. A:\SCREN312.GIF file saved

Middle Channel

- Agilent Freq/Channel

Center Freg

Ch Freq 2.437 GHz Trig Fres| 5 12200000 GHz

Channel Poer I

Center 2.437000000 GHz Start Freq
248700000 GHz

Stop Freq
2.46700000 GHz
L e —y

1 CF Step
B.0AREAREA MHz
Auto Man

Freq Offset
B.O0RBAREA Hz

#YBH 3 MHz

Signal Track
Channel Power Power Spectral Density ||jold Off

18.69 dBm /40.0008 MHz -57.33 dBm/Hz

File Operation Status. A:\SCREN313.GIF file saved




High Channel

- Agilent

Ch Freq 2.452 GH=z
Channel Power

Center 2.452000000 GHz

Channel Power

12.28 dBm /40.0000 MHz

|Freq/thannel

. Center Freq
Trig Free| 5 4con0000 GHz

Start Freq
242200008 GHz

Stop Freq
2 48200008 GHz

CF Step
B.AAaaa066 MHz
Auto Man

Freq Offset
my 0.00000060 Hz

Signal Track
Power Spectral Density || 0ff

-63.74 dBm/Hz

File Operation Status. A:\SCREH316.6IF file saved

Average Output Power

No limit, for reporting purpose only.

Measurement Procedure

The transmitter output is connected to a power meter, each chain is measured separately and the total
power is calculated using the following formula:

Total Average Power = 10 log (10" (Chain A Power / 10) + 10 ~ (Chain B Power / 10))

Test Results

802.11b: 20MHz rate/channel

Frequency Averagg Power Average: Power Average power
(MH2) Chain A Chain B Total
(dBm) (dBm) (dBm)
2412 18.32 18.28 21.31
2437 18.48 18.51 21.51
2462 18.41 18.40 21.42
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802.11b: 40MHz rate/channel

Frequency Averagg Power Average: Power Average power
(MHz) Chain A Chain B Total
(dBm) (dBm) (dBm)
2412 17.21 17.43 20.33
2437 17.35 17.38 20.38
2462 17.33 17.27 20.31

802.11g: 20MHz rate/channel

Frequency Averagg Power Average: Power Average power
(MHz) Chain A Chain B Total
(dBm) (dBm) (dBm)
2412 17.03 17.11 20.08
2437 18.34 18.42 21.39
2462 15.55 15.53 18.55

802.11g: 40MHz rate/channel

Frequency Averagg Power Averagg Power Average power
(MHz) Chain A Chain B Total
(dBm) (dBm) (dBm)
2422 12.10 12.09 15.11
2437 16.35 16.42 19.40
2452 12.21 12.24 15.24

802.11n: 20MHz rate/channel

Frequency Averagg Power Averagg Power Average power
(MH2) Chain A Chain B Total
(dBm) (dBm) (dBm)
2412 15.31 15.25 18.29
2437 18.35 18.42 21.40
2462 15.13 15.19 18.17

802.11n: 40MHz rate/channel

Frequency Averagg Power Average: Power Average power
(MHz) Chain A Chain B Total
(dBm) (dBm) (dBm)
2422 12.15 12.23 15.20
2437 18.36 18.33 21.36
2452 12.14 12.06 15.11
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§15.247(d) - 100 kHz BANDWIDTH OF BAND EDGES

Applicable Standard

According to 815.247(d), in any 100 kHz bandwidth outside the frequency bands in which the spread
spectrum intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a radiated measurement. In
addition, radiated emissions which fall in the restricted bands, as defined in 815.205(a), must also comply
with the radiated emissions limits specified in 815.209(a) see §15.205(c)).

Measurement Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.

2. Position the EUT without connection to measurement instrument. Turn on the EUT and connect its
antenna terminal to measurement instrument via a low loss cable. Then set it to any one measured
frequency within its operating range, and make sure the instrument is operated in its linear range.

3. Set both RBW and VBW of spectrum analyzer to 100 kHz with a convenient frequency span including
100 kHz bandwidth from band edge.

4. Measure the highest amplitude appearing on spectral display and set it as a reference level. Plot the
graph with marking the highest point and edge frequency.

5. Repeat above procedures until all measured frequencies were complete.

Equipment Lists

Manufacturer Description Model Serial Number Cal. Date
Agilent Spectrum analyzer E4446A US44300386 2006-03-06

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Test Setup Diagram

Spectrum
EUT Analyzer
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Environmental Conditions

Temperature: 20°C-23°C
Relative Humidity: 30% - 63%
ATM Pressure: 1011mbar - 1019 mbar

*The testing was performed by Oscar Au from 2006-10-30 to 2006-11-22

Measurement Result

Please refer to following pages for plots of band edge.
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802.11b: 20MHz rate/channel, Chain A

Low Channel

5 Agilent Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Ref A

Span Pair
|| Span Center

Marker off

2.400000000 GHz
-38.97 dBm | [

More
1of 2

Copyright 2000-2004 Agilent Technologies

High Channel

Marker
d Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Fef A

Span Pair
Span Center

..»-Jr.-_.,_;‘.-;.-,1';.-.,.-.,+..u.u._,..-._~.-1l,.|.,.J,.-.,_,_.,,_.in.-.,rl‘..'.,-,;_ﬂ._ Fore

Marker
2.483500000 GHz
-47.26 dBm

Off

More
1 of 2

3

J .l #Il_llEi E150] | G ]J_ ats

File Operation Status. A:\SCREN023.GIF file saved




802.11b: 20MHz rate/channel, Chain B

Low Channel

I
AT T,
A { W,

. ,ﬂ.l'll .!I
T, G
PRSI TONr LYV IRR TR S gy

"Marker
2.400000000 GHz
-38.40 dBm

Freq/Channel

Center Freg
248350008 GHz

StartFreq
243350000 GHz

Stop Freq
2.53350088 GHz

CF Step
16.0000888 MHz
Auto Man

Freq Offset
B.AOREAREE Hz

Signal Track
On Off

le Operation Status. A:%“SCRENB25.




802.11b: 40MHz rate/channel, Chain A

Low Channel

- Agilent

1 jI
?ﬂr“‘i‘]}l
;.F,"’“""i"ﬂ"l
A ot f '
,,'pu.,_j',\..-'r.vq" '.‘-f-r\lro'lia\l"“-'""""' [ 4 i
£(

FTun Marker

2.400000000 GHz
-38.27 dBm

-H= #-

High Channel

1

\'ll
Il
‘.._..-o.-'»ﬁ'~,\«,,_,.f|__‘.,,,.*.,',|‘ Ak

2.483500000 GHz
-47.26 dBm

2. Hz
# I|_|I E 4]

n Status, A:\SCRENS20.GIF file

, t..-J,.'._».'.;-.-ﬂll;,4,-.,|,-,_‘,

!

T

Span

Marker
Select Marker
1 2z 3 4

Normal

Delta

Delta Pair
{Tracking Ref}
Ref A
Span Pair

Span Center
Off

More

1 of 2

ile Operation Status. A:\SCREN499.GIF file saved

Marker

Select Marker

1 2 3 4

Normal

Delta

Delta Pair
¢Tracking Ref)

Ref A

Span Pair
Center

Off

More
1 of 2




802.11b: 40MHz rate/channel, Chain B

Low Channel

Marker
i Select Marker
1 2 3 4
Hormal
Delta
Delta Pair
rl \ {Tracking Ref)
,.w.r-ri.,.i,.,f?"rﬂ-"l- o[ Ret &
—— ¢ Span Pair
Span Center
Marker e
swp | 2.400000000 GHz
-42.08 dBm
. i More
' 1 of 2

) #\/B B kHz : 11 pt
File Operation Status, A:\SCREN500.GIF file saved
High Channel

i Agilent Marker

Mkrl z
' IR Select Marker
el . 2 3 4

Normal

Delta

Delta Pair
. {Tracking Ref)
' 'é, _ Ref a
. "'Hu.*"J"-A-'=J--'lu"h-'#'a'.-4.'.ln.4'+".-c‘.-h.-1.i'kl.'-'~'-“‘-im'-q‘hqrr‘.a\#.-'-‘-m
Span Pair

Span Center

Marker [

2.483500000 GHz
—46.54 dBm [

51

Off

T More
‘ Ao L i ok e 1of 2

File Operation Status. A:\SCREN519.6IF file saved




802.119: 20MHZz rate/channel, Chain A

Low Channel
¥ Agilent

dBm

| i | A
-
e PERY S Ly gna Y

' |2.400000000 GHz
23.70 dBm

High Channel

s |2.483500000 GHz
_40.47 dBnm
5 GHz

Y
L

".ll.4a'L’|"-J'-.'|-,-‘._.-'\‘h-'pl"--b‘,\-M_..-,hl,\!'hw‘.; hareical gk

Marker
d Select Marker
1 2 3 4
Normal
Delta
i Delta Pair
{Tracking Ref)
Ref A
Span Pair
Span Center
Off
More
1 of 2

Unable to save file

Marker
| Select Harker
1 2 3 4
Normal
Delta
i Delta Pair
{Tracking Ref)
Ref A
Span Pair
Span Center
Off
More
1 of 2

Allowable span for current center frequency exceeded




802.119: 20MHZz rate/channel, Chain B

Low Channel

!
L
"
! "‘F"'.Jlrﬂ
Ty
gt oot A

Marker
2.400000000 GHz
-22.24 dBm

| .' #\Bk Bl p

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2

File Operation Status. A:\NSCRENO237.GIF file saved

High Channel

2.483500000 GHz
-35.89 dBm

" #E

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1of 2

File Operation Status. A:\SCREMO57.GIF file saved




802.119g: 40MHZz rate/channel, Chain A
Low Channel
2 Agilent

B Bm

rr'f'.l et |""‘r""l..--"-"'|

{

{
!

11

|

kA .q'nr.qr-'lfﬁﬁiﬂ
Aot T !

;
.

P &
) s .q.rl'l"l""'rdr s
rap

. [Marker
s | 2.400000000 GHz
-35.87 dBm
s E f ’ #UBH 3 Hz

High Channel

- Agilent

" K .
pf'.l'h‘«r..!'b'-l|l"‘1h"'""‘"1 i "t"rl"""ﬂ" |

i i
Ll
1 *LM\\»%"-,,..\ h

l-*lll-li_-,r.-u

Center
2.483500000 GHz

1 #\B

b g, '(I.'r‘uvhuta,'.._wj’fb. o

ld,,"'ﬂrf,l..lﬂh. r""l-""'"..\-.

l|

Marker
i Select Marker
1 2 3 4
Hormal
Delta
i Delta Pair
{Tracking Ref)
Ref A
Span Pair
Span Center
Off
More
1of2

File Operation Status, A:\SCREN380.GIF file saved

Freq/Channel

Center Freq
248350080 GHz

StartFreq
2.43350000 GHz

Stop Freq
2.53350000 GHz

CF Step
16.0000088 MHz
Autn Man

Freq Offset
300000806 Hz

Signal Track

On 0ff

File Operation Status, A:\SCREMO41.GIF file saved




802.119g: 40MHz rate/channel, Chain B

Low Channel

% Agilent Marker

#Atten 12 dB Select Marker

1 2 3 4
oy, lr'*’""t.-,,‘..u,m [
l Normal
r' | .
] r." Delta
!
P =
;.r,..,n,-.:a'%v'r"" i Delta Pair
L {Tracking Ref)
oppatigon A Ref s
Span Pair
Span Center
Marker off
2.40000000 GHz
More
1of2
3 Agilent Freq/Channel

Center Freg
248350008 GHz

r\r\".fh,.-.,.r-‘-]lﬂu""‘\'-.-'r‘l Py

StartFreq
243350000 GHz

: StopFreq

h 1

o, - 053350009 GHz

k,-"'\'p'l'llrhll ) CF Step
e 16.0980068 MHz

T L P | Auto Man

Freq Offset
B.AOREAREE Hz

EITTJ;l Center Signal Track

s 2.483500000 GHz On Ut

B Hz #
File Operation Status, A:\SCRENB842.GIF file saved




802.11n: 20MHz rate/channel, Chain A

Low Channel

High Channel

% Agilent

r“"l

o~

.
AP
i, ‘|‘l|.4Irrl".l,-,_rphil'fa'u"‘-'p-,h ;..Ln,‘.l..-#,d._. M

s | 2.400000000 GHz

#YBH 308 5
RENBB3.GIF file saved

File Operation Status, A:\5C

rrun | Marker
swo | 2.483500000 GHz

A
Lr

Marker
Select Marker
1 2 3 4

Normal
Delta
i Delta Pair

{Tracking Ref)
Ref A

Span Pair
Span Center

Off
More
1of 2

Marker
Select Marker
1 2 3 4

Normal
Delta
i Delta Pair

{Tracking Ref)
Ref A

Span Pair
Span Center

Off
More
1of 2

Unable to save file




802.11n: 20MHz rate/channel, Chain B

Low Channel

- Agilent Marker
| e Scloct Marker
1 2 3 4
Normal
Delta
i Delta Pair
{Tracking Ref)
Ref A
Span Pair
Span Center
FTun off
sep 12.400000P00 GHz
-31.30 dBm
- : More
< z _  Hhz 1af 2

H z #VEW z 26 pts)

File Operation S$tatus. A:\SCRENO82.GIF file saved

High Channel

4 Agilent Marker
Select Marker
1 2 3 4
Normal
Delta
i Delta Pair
{Tracking Ref)
Ref A
", o $pan Pair
Wi g P P T ¥ ettt 5 pan Center
_ Off
swo 1 2.483500000 GHz
-37.73 dBm I
it . More
a z - 1 of 2

#Res BH 108 kHz #4B Hz S

File Operation Status, A:\SCREN107.GIF file saved




802.11n: 40MHz rate/channel, Chain A

Low Channel

2 Agilent

h'""‘“-r .

Ity
fl--',\'lll“ l
Y TR R LY

hob
. JI|U ,.l.!"r"h !
HH o IJ-. fr-.-J'.'Al"w-’ whienrar e
A prgrer it

£ Marker

e |2.400000000 GHz

Swip

; B 1 19.1¢ - ats)

# F‘ # I|.|I El ” H

High Channel

2 Agilent

" .
o e
A

rﬁ.ﬂ"'l._ Hah

|
2
LY
lg-'u.l,,. A l

J .-...._.,-\'“-»h-J'A“r|III‘r.'--n-.}'i,,_l’rl'.\‘.;-..',-u-.\-ll'.w.-'\-l L“"""""""""'ﬂ"'

2.483500000 GHz
-46.88 dBm

# 1 #WBh H 1 1y

File Operation Status, A:\SCREN145.GIF file saved

Marker
Select Marker
1 2 3 4

Normal

Delta

i Delta Pair
{Tracking Ref)
Ref A
Span Pair

Span Center
Off

More

1 of 2

File Operation Status, A:\SCREN120.GIF file saved

Marker
Select Marker
1 2 3 4

Normal

Delta

i Delta Pair
{Tracking Ref)
Ref A
Span Pair

Span Center
Off

More

1 of 2




802.11n: 40MHz rate/channel, Chain B

Low Channel

2 Agilent Marker
Select Marker
1 2 3 4
Normal
‘,ﬁp'i..l"f-"\'\' I-‘“,;'-"'-.._.‘-.x\.. =
Delta
i Delta Pair
{Tracking Ref)
Ref A
Span Pair
N S Span Center
et b AT A T
Marker of
2.400000000 GHz
-39.13 dBm r
> , More
1of 2

#\EH kHz SWeep

File Operation Status. A:\SCREM122.GIF file save

High Channel

2 Agilent Marker

Select Marker

1 2 3 4

Normal

Delta

i Delta Pair

{Tracking Ref)

Fef A
SRR R T PT IH.;..l.-'u ¥, |

A s A e Span Pair

Span Center

Marker 0ff

2.483500000 GHz

-46.54 dBm [

E oo F—— More

5 GHz e ! 1of2

W WE

File Operation Status. A:\SCREN147.GIF file saved




§15.247(e) - PEAK POWER SPECTRAL DENSITY

Applicable Standard

According to §15.247 (e), for digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band during any time
interval of continuous transmission.

Measurement Procedure

1.

2.

4.

Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.

Position the EUT was set without connection to measurement instrument. Turn on the EUT and
connect its antenna terminal to measurement instrument via a low loss cable. Then set it to any one
measured frequency within its operating range, and make sure the instrument is operated in its linear
range.

The maximum level in 3 kHz bandwidth is measured with the spectrum analyzer using RBW= 3 kHz
and VBW > 3 kHz, sweep time = span / 3 kHz, and video averaging is turned off, the PPSD is the
highest level found across the emission in any 3 kHz band.

Repeat above procedures until all frequencies measured were complete.

Each chain is measured separately and the total PPSD is calculated using the following formula:

Total PPSD = 10 log (10" (Chain A PPSD / 10) + 10~ (Chain B PPSD / 10))

Effective Antenna Gain = Antenna Gain + 10 log (Number Tx Chains)

Equipment Lists

Manufacturer Description Model Serial Number Cal. Date

Agilent Spectrum analyzer E4446A US44300386 2006-03-06

* Statement of Traceability: BACL Corp. attests that all calibrations have been performed per the NVLAP
requirements, traceable to the NIST.

Test Setup Diagram

EUT Spectrum
Analyzer

Environmental Conditions

Temperature: 20°C-23°C
Relative Humidity: 30% - 63%
ATM Pressure: 1011mbar - 1019 mbar

*The testing was performed by Oscar Au from 2006-10-30 to 2006-11-22
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802.11b: 20MHz rate/channel

S e PPSD PPSD PPSD Limit
(I\?IHZ) y Chain A Chain B Total Result
(dBm) (dBm) (dBm) (dBm)
2412 -8.07 -71.76 -4.90 8 Pass
2437 -5.24 -5.07 -2.14 8 Pass
2462 -6.18 -6.68 -3.41 8 Pass
802.11b: 40MHz rate/channel
AT PPSD PPSD PPSD Limit
(I\?IHZ) y Chain A Chain B Total Result
(dBm) (dBm) (dBm) (dBm)
2412 -5.18 -5.29 -2.22 8 Pass
2437 -4.07 -4.24 -1.14 8 Pass
2462 -5.79 -5.79 -2.78 8 Pass
802.119: 20MHz rate/channel
Frequenc PPSD PPSD PPSD Limit
(|3|HZ) y Chain A Chain B Total Result
(dBm) (dBm) (dBm) (dBm)
2412 -12.98 -12.93 -9.94 8 Pass
2437 -12.25 -12.16 -9.19 8 Pass
2462 -15.32 -12.64 -10.77 8 Pass
802.11g: 40MHz rate/channel
Frequenc PPSD PPSD PPSD Limit
(|3|HZ) y Chain A Chain B Total Result
(dBm) (dBm) (dBm) (dBm)
2422 -18.90 -18.72 -15.80 8 Pass
2437 -12.82 -12.22 -9.50 8 Pass
2452 -17.08 -17.32 -14.19 8 Pass

Report # R0610232-247

Page 129 of 155
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802.11n: 20MHz rate/channel

AT PPSD PPSD PPSD Limit
(l\?le) y Chain A Chain B Total Result
(dBm) (dBm) (dBm) (dBm)
2412 -21.6 -21.16 -18.36 8 Pass
2437 -16.46 -17.43 -13.91 8 Pass
2462 -21.27 -19.59 -17.34 8 Pass
802.11n: 40MHz rate/channel
Frequenc PPSD PPSD PPSD Limit
(|\(/]|HZ) y Chain A Chain B Total Result
(dBm) (dBm) (dBm) (dBm)
2422 -20.71 -18.71 -16.59 8 Pass
2437 -15.75 -15.37 -12.55 8 Pass
2452 -24.48 -23.52 -20.96 8 Pass

Report # R0610232-247
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802.11b: 20MHz rate/channel, Chain A

Low Channel

#Atten

Marker
swp [2.411992000 GHz

#Il_llE:L'l ll;‘ l Z

Freq/Channel

Center Freg
243700008 GHz

Start Freq
2. 43655080 GHz

- Stop Freq

afl W 243715000 Ghz
Pilmaadt

: CF Step
30.0000068 kHz

Auto Man

Freq Offset
A.00000000 Hz

" Center Signal Track
sep | 2.437000000 GHz On Off




High Channel

2 Agilent

a
N

A
[l 1
|'||"'l.| !

i .".|| |
H

'||l J I - ||“.'|

2.461995500 GHz
-6.18 dBm
y Hz

802.11b: 20MHz rate/channel, Chain B

Low Channel

- Agilent
Mkrl 2.41

|

|

|||'|| I|
i |LJ l"'. I| |||I"|I

Center
2.412000000 GHz

1,
| 5 .""

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 5 CF

More
1of 2

File Operatlun Status. A:\SCRENG22.GIF file saved

Freq/Channel

Center Freg
241208008 GHz

Start Freq
241155080 GHz

Stop Freq

I 0 2412158688 GHz
I iy f |—|,
| [Fl Y |

CF Step
L“II 30.0000888 kHz
Auto Man

Freq Offset
A.00000000 Hz

Signal Track

(n 0ff

File Operatlnn Status. A:\SCREM990.GIF file saved




Middle Channel

- Agilent Peak Search
Mkrl 2. ]
Next Peak

Next Pk Right

Next Pk Left

| | ,
I | | |
I| il I|| || | | |r||||||
o
|

Min Search

Pk-Pk Search

Marker

2.436995000 GHz Mkr 3 CF
-5.07 dBm

GHz More

1of2

#YBH 18 kHz

File Operatlun Status. A:\SCRENBOY9.GIF file saved

High Channel

2 Agilent Peak Search

Hext Peak
Next Pk Right

Next Pk Left
T Il f

I

Min Search

Pk-Pk Search

Marker
'12.461995000 GHz e &
_6.68 dBm
5 B GHz Span | More
! 1of2

#VBH 18 kHz

File Operation Status. A:\SCRENB821.GIF file saved




802.11b: 40MHz rate/channel, Chain A

Low Channel

Middle Channel

|
finf
fift
I|'|.'| || lllunllllIIIl I |.J'|”||| l
I

| Marker
2.413459100 GHz
—5 18 dBm

% Agilent

#VBH 16 kHz

Mikrl 2,413 459 1 GHz
dBm

i
W I I| I||'|l |

|
3 i ||,|
: 'll" |i|' I
N

I 1..._I

Peak Search

Hext Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1of 2

File Operation Status, A:\SCRENS508.GIF file saved




High Channel

Peak Search

Next Peak

Next Pk Right

fl
|
| ||_.".

h
Fra
. |
| ||.II f |"I,|I |
Ly L[
UL

AmmCUWITiwE  Next Pk Left

A
no )
R
o Py W norl
{ I (A YN
lu,.' . I"|I|'I |lll Iul ) || | "I,'r'
k

Il
I I |
Il‘ |‘II1II. I
|I|"I
/

e

Min Search

Pk-Pk Search

- 'Marker
“12 461302000 GHz R
"5.79 dBm
GHz ) ore
f W #JBH 1@ kHz #3% Lo e

File Operation Status. A:\SCREM524.GIF file saved

802.11b: 40MHz rate/channel, Chain B

Low Channel

“# Agilent Peak Search

Next Peak

Next Pk Right

o - - fi " [
AR T AT A Bl  Next Pk Left
I

"|| _ |I1|| N ||"|I

A I || Al ) ; A n
[ "o Y | || I|i|1'| IIII‘ I|.-‘-I Il-.]l I.""| |rl|,lﬂl|,r1|

1 !

-
...JIII !

L".II |II b Wy
R T I L |

Min Search
Pk-Pk Search

Mkr 5 CF

More
1of 2

File Operation Status, A:\SCREM497.GIF file saved




Middle Channel

#  Agilent Peak Search
Next Peak
. Next Pk Right
fi . L b
1 |'| Illu nn . |||I“|
WLelnpig (0 (00 |' l' '| |'“ . Next Pk Left
Min Search

Pk-Pk Search

' Marker

o [2.445702500 GHz Mkr 5 CF
-4.24 dBm

* : More

1of 2

#II_IIE:H llE] H: =]
File Operation Status, A:\SCRENS07.GIF file saved

High Channel

- Agilent _ Peak Search
Next Peak
: Next Pk Right
l'i-.,llln'J"'-."Irll'I1"-.J"n'.-'"'n.-"'|u,.-,llI|'|ﬂ|" I||| lll i l',.~.JII ll'l-.l fy 'I 'l |I L"u‘ W H Il' |'|"'IF ||-”|"' fip i | Y . Next Pk Left
i
| Min Search

Pk-Pk Search

Marker
1 2.460701000 GHz Mkr > CF
-5.79 dBm
¢ z More
1 of 2

[ #UBH 18 kHz Sweep | "
File Operation Status. A:\SCREW523.GIF file saved




802.119: 20MHZz rate/channel, Chain A

Low Channel

# Agilent L Peak Search
Mkrl 2.411

Next Peak

Hext Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker
12.411976900 GHz Mkr » CF
-12.98 dBm
: z More
Hz i 1 of 2

T WBH 10 kHz Sweep 100 s (601 p
File Operation Status, A:\SCRENO33.GIF file saved

Middle Channel

# Agilent L Peak Search

Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker
2.436976900 GHz Mkr » CF
-12.25 dBm
z More
] 1 of 2

File Operation Status, A:\SCREN043.GIF file saved




High Channel

s Agilent L Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
1of 2

#\JBH 1¢ 4

File Operation Status, A:\SCREMO54.GIF file saved

802.11g: 20MHz rate/channel, Chain B

Low Channel

% Agilent L Peak Search
Mkrl 2.411
Next Peak

Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

ey | Marker
n 12.411976900 GHz Mkr > CF
-12.93 dB
41 z More
3 1 of 2

#\JBH 18 kHz
File Operation Status, A:\SCRENO32.GIF file saved




Middle Channel

Clear Write

Max Hold

Min Hold

View

Marker

o 2436976900 GHz Blank

le Operation Status. A:\SCRENG44.GIF file saved

High Channel

Peak Search

Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker
2.461976400 GHz Mkr 3 CF
-12.64 dBm
’ More
1 of 2

; Hz #BH 19 kHz en ] ts)
File Operation Status. A:\SCRENB53.GIF file saved




802.119g: 40MHZz rate/channel, Chain A

Low Channel

% Agilent Peak Search

Next Peak

Hext Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker

2.423801500 GHz Mkr » CF
-16.25 dBm -
S 1 of 2

* #UBMH 10 kHz X |

File Operation Status, A:\SCREN379.GIF file saved

Middle Channel

Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker
2.438798800 GHz Mkr » CF
82 dBm
z More

1 of 2




High Channel

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker
Ak Mkr » CF
2.464798100 GHz
-17.08 dBm
iter 2.464 7 e More
#WBH 10 kHz L aif 2
File Operation Status. A:\SCREN549.GIF file saved
802.11g: 20MHz rate/channel, Chain B
Low Channel
% Agilent Peak Search
Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker
swp 12.423801500 GHz Mkr 5 CF
-16.45 dBm ;
z - ore
) ; N 1of?

#UBH

File Operation Status. A:\SCREN378.GIF file saved




Middle Channel
4 Agilent Peak Search

Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

*2.438798300 GH= fkr > CF

1222 dBm
_— - More
1 aof 2

#Il_llE:L'J llﬁ l.H:

File Operation Status. A:\SCRENS536.6IF file saved

High Channel

% Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

'Marker

| 2.466655200 GHz fkr > CF
~17.32 dBm

i More

1of 2

#JBH 18 kHz

File Operation Status. RA:\SCRENS50.GIF file saved




802.11n: 20MHz rate/channel, Chain A

Low Channel

Peak Search
Mkrl 2.411 9
Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

2.411975400 GHz Mkr 5 CF
-21.60 dBi H
Tof

#Il_llE:H ll;] 1

le Operation Status. A:\SCREN@81.GIF file saved

Middle Channel

i Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker
'2.436975400 GHz Hkr > CF
-17.43 dBn
More
1 aof 2

#VEH

File Operatlnn Status. A:“SCRENBI1.GIF file saved




High Channel

Peak Search

Hext Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker
[ Mkr > CF
2.462145700 GH=z
-21.27 dBm
#UBH 18 kHz :
File Operation Status, A:\SCREN162.GIF file saved
802.11n: 20MHz rate/channel, Chain B
Low Channel
i Agilent Peak Search
Mkrl 2.412 141 G 7
Hext Peak
Next Pk Right
Next Pk Left
"'I'” '|.' '|'"'| | i ) / i I"|I' AR i coich

Pk-Pk Search

Mkr 3 CF

More
1of 2




Middle Channel
4 Agilent Peak Search

Atten 30 dB 4B Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

2.436975400 GHz Mkr 5 CF
-16.46 dBm

GHz More

o t5) 1of 2

#VBH 18 kHz

File Operatlun Status. A:\SCRENG9O.GIF file saved

High Channel

Peak Search

Next Peak
Next Pk Right

) Next Pk Left
L+d

il
i
o ' 'J|||' W I||| I | |
I li | |

'J Min Search

Pk-Pk Search

2.461975900 GHz Mkr 5 CF
-19.59 dBm
More
1of 2

File Operation $tatus. A:\SCREW101.GIF file saved




802.11n: 40MHz rate/channel, Chain A
Low Channel

%  Agilent Freq/Channel

Center Freq
242200008 GHz

Start Freq
242185008 GHz

Stop Freq
242215088 GHz

CF Step
30.00000008 kHz
Autno Man

Freq Offset
B.ORREAREE Hz

|Center Signal Track
2.422000000 GHz On 0ff

BH 3 KHz WUBH 10 kHz X 0 s (60
e Operation Status. A:\SCREN119.GIF file saved

Middle Channel

4 Agilent Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker

2.436974400 GHz ke > CF

~15.75 dBm s
GHz 1 of 2

#R H z #\BH 18 kHz #
File Operation Status, A:\SCREN133.GIF file saved




High Channel

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

2.451974400 GHz Mkr > CF

_24.48 dBm

- 2457 GHz More
1 aof 2

#UBH 18 kHz
File Operation Status. A:\SCREN144.GIF file saved

802.11n: 40MHz rate/channel, Chain B

Low Channel

Peak Search

Hext Peak

Next Pk Right

Hext Pk Left

Min Search

Pk-Pk Search

Marker
2.421976900 GHz Mkr 5 CF
-18.71 dBm
5Hz More
1 of 2

#BH 18
Operation Status. A:\SCREN118.GIF file




Middle Channel

- Agilent Peak Search

Atten 30 dB I | Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker
12436974900 GHz RS
—153? dBm More
- GHz 1 of 2

EW 3 kHz #VBH 18 kHz # 11 51

File Operation Status, A:NSCREN132.GIF file saved
High Channel

Peak Search
Mkrl 2.451
Next Peak

Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker
2.451974400 GHz Mkr 5 CF
B
GHz More
1 of 2

File Operation Status. A:\SCREN143.GIF file saved




